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SECTION 1: Customer information

Company Name
Address
Telephone Number
Facsimile Number
Contact Person

Toshiba Corporation

2-9, Suehiro-cho, Ome-shi, Tokyo, 198-8710 Japan
+81 42 834 1050

+81 42 830 7331

Toshiyuki Echigo

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of Equipment
Model Number
Serial Number
Rating

Notebook Computer
Satellite U930

Refer to 4.2 in this report.
DC19Vv

Country of Mass-production :  China

Condition of EUT

Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
Receipt Date of Sample : November 14, 2012
Modification of EUT : No modification by the test lab.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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2.2 Product description
Model: Satellite U930 (referred to as the EUT in this report) is a Notebook Computer.

Derived models of the EUT:

Model Touch screen function
Satellite U930 (EUT) -

Satellite U930t Yes

Satellite U935 -

Satellite U935t Yes

Model: Satellite U930/ Satellite U930t has a different sales channel with Satellite U935/Satellite U935t.

Clock frequency(ies) in the system 40MHz (XTAL)
Radio specification:
Bluetooth:
Equipment type . Transceiver
Frequency of operation : 2402-2480MHz
Bandwidth : 79MHz
Channel spacing :  1MHz (BDR/EDR mode), 2MHz (Low Energy mode)
Type of modulation : FHSS, DSSS
Antenna type : PIFA
Antenna gain with cable loss  : 3.24dBi
Antenna connector type : UFL
ITU code : FiD, G1D
Operation temperature range  : 0to +80 deg.C

Refer to the test report: 33CE0267-SH-02-B/C for Bluetooth part.
When Bluetooth is used, IEEE 802.11 b/g/n is not transmitted.

Wireless LAN (IEEE802.11b/g/n):

Equipment type . Transceiver

Frequency of operation © 2412-2462MHz (IEEE 802.11b, 11g, 11n (HT20))
2422-2452MHz (IEEE 802.11n (HT40))

Bandwidth : 20MHz (IEEE 802.11b/g/n), 40MHz (IEEE 802.11n)

Channel spacing : 5MHz

Type of modulation . DSSS, OFDM

Antenna type : PIFA

Antenna gain with cable loss  : 3.24dBi

Antenna connector type : UFL

ITU code : D1D, G1D

Operation temperature range  : 0to +80 deg.C

FCC 15.31 (e)
The EUT provides stable voltage (DC3.3V) constantly to the wireless transmitter regardless of input voltage.
Therefore, this EUT complies with the requirement.

FCC 15.203
The EUT has a unique coupling/antenna connector (U.FL). Therefore the equipment complies with the requirement.
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SECTION 3: Test specification, procedures & results

3.1

Test specification

Title

Test specification

* FCC Part 15 Subpart C: 2012, final revised on August 13, 2012
and effective September 12, 2012

* FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.209 Radiated emission limits, general requirements
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
and 5725-5850MHz

The EUT will be tested for compliance with FCC Part 15 Subpart B by the customer.

3.2 Procedures & Results
Item Test Procedure *1) | Specification | Remarks | Deviation Worst Margin Results
12.2dB
Freg.: 0.15MHz
Conducted 1 \NsI 63.10:2009 |FCC 15.207 : A [Detection: Quasi-Peak oo piied
emission Phase: L1
Mode: Tx 2437MHz,
IEEE 802.11n (HT20)
6dB . FCC 15.247 .
bandwidth ANSI C63.10:2009 (a)(2) Conducted N/A Complied
Maximum * See data
peak ANSI C63.10:2009 55(03)15'247 Conducted N/A Complied
output power
0.2dB
Out of band ]
emission FCC 15.109, |Conducted Egelzgﬁz?t{?o3r1l?lq|%'\r/i”z_|ozn tal
& ANSI C63.10:2009 [15.247 (d) & / N/A Detection: Average Complied
E:ﬁgg:éeis 15.209 Radiated Mode: Tx 2462MHz,
g IEEE 802.11n (HT20)
Power density [ANSI C63.10:2009 (FeC)ZC 15.247 Conducted N/A  |* See data Complied

Note: UL Japan’s EMI Work Procedures No.13-EM-W0420 and 13-EM-W0422.
*1) These tests were also referred to KDB 558074 (FCC), "Guidance for Performing Compliance Measurements on
Digital Transmission Systems (DTS) Operating Under 815.247”.

3.3  Addition to standard
Item Test Procedure Specification | Remarks Worst Margin Results
Occupied .
Bandwidth  [AL0 C9%30°200% Conducted |- :
(99%) -

Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422

* Other than above, no addition, exclusion nor deviation has been made from the standard.
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3.4 Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
No.1 SAC™/SR™ No.2 SAC/SR No.3 SAC/SR
Item Frequency range ) ) )
Conducted emission 150kHz-30MHz 3.6 dB 3.6 dB 3.5dB
(AC Mains) LISN
Radiated emission 9kHz-30MHz 3.7dB 3.7dB 3.6dB
(Measurement distance: 3m) | 30MHz-300MHz 4.9 dB 5.1dB 4.9 dB
300MHz-1GHz 5.0dB 5.2dB 4.9 dB
1GHz-15GHz 4.8dB 4.8 dB 4.9dB
Radiated emission 15GHz-18GHz 5.6 dB 5.6 dB 5.6 dB
(Measurement distance: 1m) 18GHz-40GHz 4.6 dB 4.3 dB 4.4 dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test
The data listed in this test report has enough margin, more than the site margin.

Radiated emission test
The data listed in this test report meets the limits unless the uncertainty is taken into consideration.

Antenna port conducted test

Power measurement uncertainty above 1GHz for this test was: (x) 1.5dB

Spurious emission (Conducted) measurement (below 1GHz) uncertainty for this test was: () 1.7dB
Spurious emission (Conducted) measurement (1G-3GHz) uncertainty for this test was: (+) 2.3dB
Spurious emission (Conducted) measurement (3G-18GHz) uncertainty for this test was: (x) 3.0dB
Spurious emission (Conducted) measurement (18G-26.5GHz) uncertainty for this test was: () 2.9dB
Bandwidth measurement uncertainty for this test was: () 5.4%
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3.5  Test location
UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Size of reference .
FCC. . IC . . Width x Depth x | ground plane (m) Maximum
Registration | Registration . - measurement
No. No. Height (m) / horlzor_ltal distance
conducting plane
XI No.1 semi-anechoic chamber | 697847 2973D-1 20.6x11.3x7.65 | 20.6 x11.3 10m
[0 No.2 semi-anechoic chamber | 697847 2973D-2 20.6x11.3x7.65 | 20.6 x11.3 10m
XI No.3 semi-anechoic chamber | 697847 2973D-3 12.7x7.7x535 | 12.7x7.7 5m
[0 No.4 semi-anechoic chamber | - - 8.1 x5.1x3.55 8.1x5.1 -
XI No.1 shielded room - - 6.8x4.1x27 6.8x4.1 -
[0 No.2 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
[0 No.3 shielded room - - 6.3x4.7x2.7 6.3x4.7 -
[0 No.4 shielded room - - 44x4.7x2.7 4.4x4.7 -
XI No.5 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -
[0 No.6 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -
XI No.7 shielded room - - 2.76 X 3.76 x 2.4 2.76 x 3.76 -

3.6  Test setup, Test data & Test instruments

Refer to APPENDIX 1 to 3.

UL Japan, Inc.
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SECTION 4: Operation of E.U.T. during testing

4.1  Operating mode
Test item Mode Tested frequency Worst data
mode *1)
Conducted emission | Transmitting IEEE 802.11n (HT20) | 2437MHz PN9, MCSO,
Radiated emission (SISO) Mix, Long
(below 1GHz) *2)
Other items Transmitting IEEE 802.11b 2412MHz, 2437MHz, 2462MHz | PN9, 1Mbps
Transmitting IEEE 802,119 *3) __ | 2412MHz, 2437MHz, 2462MHz | PN9, 6Mbps
Transmitting IEEE 802.11n (HT20) | 2412MHz, 2437MHz, 2462MHz | PN9, MCSO0,
(SISO) *3) Mix, Long
Transmitting IEEE 802.11n (HT20) | 2412MHz, 2437MHz, 2462MHz | PN9, MCS8,
(MIMO) *4) Mix, Long
Transmitting IEEE 802.11n (HT40) | 2422MHz, 2437MHz, 2452MHz | PN9, MCSO0,
(SISO) Mix, Long,
Wide
Transmitting IEEE 802.11n (HT40) | 2422MHz, 2437MHz, 2452MHz | PN9, MCS8,
(MIMO) *4) Mix, Long,
Wide

*1) The worst condition was determined based on the test result of Maximum Peak Output Power.

*2) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing Complex
Regulatory Approvals - ”of TCB Council Workshop October 2009.

*3) Since 11g and 11n (HT20) have the same modulation method and no differences in transmitting specification, test was
performed on the representative mode that had the highest peak output power.

*4) As this transmitter has MIMO mode for only MSC8 to MSC15, we need not to consider array gains.

EUT has the power settings by the software as follows;
Test software: DRTU version 1.5.7.0432 (Intel)
Power settings:

2412MHz/2422MHz | 2437MHz 2462MHz/2452MHz
Main Aux Main Aux Main Aux

11b 20.0 21.5 21.5 23.5 22.0 24.0

11g 24.5 26.5 28.0 30.0 25.5 27.5

11n (HT20)(SISO) 23.5 25.5 28.0 30.0 24.5 26.5

11n (HT20)(MIMO) | 23.5 25.5 26.5 28.5 25.5 27.5

11n (HT40)(SISO) 20.5 21.5 24.5 26.5 22.0 23.5

11n (HT40)(MIMO) | 20.5 22.5 26.5 28.0 21.5 23.5

* This setting of software is the worst case. Any conditions under the normal use do not exceed the condition of setting. In addition,
end users cannot change the settings of the output power of the product.

IEEE 802.11n data mode

11n (HT20) Guard interval Long (worst) | Short |
Bandwidth setting - (only 20MHz)
Frame settings Green Mix (worst)
11n (HT40) Guard interval Long (worst) Short
Bandwidth setting Low High Wide (worst) | Dup
Frame settings Green Mix (worst)

* Long = Long guard interval (800ns), Short = Short guard interval (400ns).

* Green = Green field mode (only used 11n), Mix = Mix mode (The radio of any modes (11b, 11g, 11n) exists).

* Low = 20MHz lower output from the center of 40MHz, High = 20MHz upper output from the center of 40MHz,
Wide = output of full of 40MHz band, Dup = Duplicated Non-HT mode. Output with 2 channels of 20MHz widths.

UL Japan, Inc.

Shonan EMC Lab.
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Antenna port used:

Single output Multi output
(11b, 11g, 11n (SISO)) (11n (MIMO))
Maximum peak output power - Main Main + Aux
- AUX
Other tests - AUX (worst) Main + Aux

Justification:

4.2

Configuration and peripherals

* Test data was taken under worse case conditions.

Description of EUT and support equipment

2—(]: AC120V/60Hz

The system was configured in typical fashion (as customer would normally use it) for testing.

No. | Item Model number Serial number Manufacturer Remarks
A Notebook Computer Satellite U930 *1) Toshiba EUT *2)
B AC Adaptor PA5096U-1ACA G71C000FF1100 Toshiba -

C Mouse MO28UOL 453859 Lenovo -

D Headphones HP-H500N - AudioComm -

*1) XC125734H: Maximum peak output power test, XC125724H: Other test
*2) Intel® Centrino® Wireless-N 2230 (Model: 2230BNHMW, FCC ID: PD92230BNH) is installed in the EUT.

List of cables used

No. | Cable Name Length (m) Shield Remarks
Cable Connector
1 DC 1.7 Unshielded Unshielded -
2 AC 1.7 Unshielded Unshielded -
3 HDMI 3.0 Shielded Shielded -
4 USB 2.0 Shielded Shielded -
5 USB 1.8 Shielded Shielded -
6 Audio 1.2 Unshielded Unshielded -
7 Mouse 1.8 Unshielded Unshielded -

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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SECTION 5: Conducted emission

5.1 Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

5.2 Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals was
aligned and was flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other
grounded conducting surface. EUT was located 80cm from LISN.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source. All unused 50ohm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

Photographs of the set up are shown in APPENDIX 3.

5.3  Test conditions

Frequency range : 0.15 - 30MHz
EUT position : Table top

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT within a Shielded room.
The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, an average detector.

The conducted emission measurements were made with the following detection of the test receiver.

Detection Type Quasi-Peak/ Average
IF Bandwidth : 9kHz

5.5 Results

Summary of the test results : Pass

Refer to APPENDIX 1
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SECTION 6: Radiated emission

6.1

Test place
Temperature :
Humidity

Operating environment

See test data (APPENDIX 1)
See test data (APPENDIX 1)
See test data (APPENDIX 1)

6.2  Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 0.8m above the conducting ground
plane. The rear of EUT was aligned and flushed with rear of tabletop.
Photographs of the set up are shown in APPENDIX 3.

6.3  Test conditions

Frequency range 30MHz to 25GHz
EUT position Table top

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on a semi-anechoic chamber with a ground plane
and at a distance of 3m (below 15GHz) / 1m (above 15GHz) (Refer to Figure 1). Measurements were performed with
quasi-peak, peak and average detector. The measuring antenna height was varied between 1 and 4m and EUT was
rotated a full revolution in order to obtain the maximum value of the electric field intensity. The measurements were
performed for both vertical and horizontal antenna polarization.

The radiated emission measurements were made with the following detection.

Frequency 30-1000MHz 1-25GHz 20dBc
Detection type | Quasi-Peak Peak Average *1) Peak
IF Bandwidth 120kHz RBW: 1MHz RBW: 1MHz RBW: 100kHz
VBW: 3MHz VBW: 3MHz VBW: 300kHz
Detector: RMS

*1) Average Power Measurement was measured based on 10.2.3.3 and 8.2.1 of "Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247”.

The carrier level and noise levels were confirmed at each tilt angle of LCD of EUT to see the angle of maximum noise,
and the test was made at the tilt angle of 90 deg. that has the maximum noise.

UL Japan, Inc.
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Figure 1. Antenna angle
No.1 Semi-Anechoic Chamber (Antenna angle)

Radiated Emissi " .
*(Balow 1GHY) No.3 Semi-Anechoic Chamber (Antenna angle)
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i [
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Logperiodic Antenna 3m
No.1 Semi-Anechoic Chamber (Antenna angle) Radiated Emission

)

TurnTable

v

Measuring Distance
10m : REDLINE 0 deg.

5m/5t

Hom Antenna

Measuring Receiver

6.5 Band edge

Band edge level at 2390MHz and 2483.5MHz is below the limits of FCC 15.209 and band edge level at 2400MHz is
below the 20dBc. Refer to the data.

6.6 Results

Summary of the test results : Pass
* No noise was detected above the 5" order harmonics.

Refer to APPENDIX 1
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SECTION 7: Out of band emissions (Antenna port conducted)

Test procedure

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the chart.
(9kHz-150kHz:RBW=200Hz, 150kHz-30MHz:RBW=10kHz)

Summary of the test results: Pass
Refer to APPENDIX

SECTION 8: 6dB bandwidth & Occupied bandwidth (99%o)

Test procedure

The bandwidth was measured with a spectrum analyzer connected to the antenna port.

The test was measured based on Method 7.1 Option 1 and 7.2 Option 2 of “Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247”.

Summary of the test results: Pass
Refer to APPENDIX

SECTION 9: Maximum peak output power

Test procedure

The Maximum Peak Output Power was measured with a power meter connected to the antenna port.

The test was measured based on Method 8.1.3 Option 3 of “Guidance for Performing Compliance Measurements on
Digital Transmission Systems (DTS) Operating Under 815.247”.

Detection type: Peak / Average *1)

Summary of the test results: Pass
Refer to APPENDIX 1

*1) Average detector was used only for Reference data of SAR testing.

SECTION 10: Peak power density

Test procedure

The peak power density was measured with a spectrum analyzer connected to the antenna port.
Instrument used : Spectrum Analyzer
RBW / VBW : 3kHz / 9.1kHz

The test was measured based on Method 9.1 Option 1 of “Guidance for Performing Compliance Measurements on
Digital Transmission Systems (DTS) Operating Under 815.247”.

Summary of the test results: Pass
Refer to APPENDIX

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile +81 463 50 6401
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APPENDIX 1: Data of Radio tests

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Shonan EMC Lab. No.1 Shielded Room
Date : 2012/11/21

Mode : |EEE802.11n (HT20), Tx2437MHzMCSO
Report No. : 33CE0267-SH-02-A
Power : AC 120V / 60Hz
Temp./Humi. : 25deg.C / 43%RH
Limit1 : FCC 15C (15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer : Kenichi Adachi
80 —— Limit1 (QP)
70 —— - Limit2 (AV)
60 |- : N (PK)
= ¢x N (QP/AV)
= 9
g 50 | N N — L1(PK)
L1 (QP/AV)
(5]
< 40 | |
= (e 1 e @
=) N, M e »mr.lw}w’ i
2 30 00 1. W"W
= Lo L
20
10 :
0
2 S5 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Freq Reading CFac Results Limit Margin
No. i <QP> <AV> ) <QP> | <AV> <QP> | <AV> <QP> | <AV> | Phase [ Comment
[MHz] [dBuV] | [dBuV] | [dB] [dBuV] | [dBuV] [ [dBuV] [ [dBuV] | [dB] [dB]
1| 0.15000] 397 245| 127 524| 372 e660| 560[ 136] 188| N
2| o0.17300| 368| 234| 127| 495 361| 648 548 153 187 N
3| 022900 301| 193| 127| 428| 320| e624| 524 196 204 N
4| 060500 234 177| 127| 361| 304| s560| 460 199| 156 N
5| 495800 132 19| 130| 262| 149| 560| 460| 298| 311| N
6| 2480414| 213 204| 137| 350| 341| e600| 500 250| 159 N
7| o.1s000 411| 284 127 660| 560 122 149] L1
8| 017300 374| 228| 127 648| 548 147 193] L1
9| 022900 298| 192| 127 624| 524 199| 205| L1
10| 060500 233| 175| 127 560| 460 200| 158] L1
11| 495800 132 31 130 560| 460| 298| 2909| L1
12| 2480414| 209| 205| 137 600| 500 254| 158] L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]

LISN: SLS-01
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2412.0000 12.254 >0.500
2437.0000 12.125 >0.500
2462.0000 12.581 >0.500
TX, 2412MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 117 dBpv #Ateen 20 o Ref 117 dBpY #Atten 20 o
#Peak #Peak
Lag Log
19 JRVSIE) 10 P [patatnind
B/ I3 4B/ ¢ e
. N / i
/ \, i T ,
T, T, P A W]V
AT WOt A sty
LgfRw w M Lgfw W
Ml 52 ML 52,
Center 2.412 60 GHz Span 50 MHz Center 2.437 69 GHz Span 50 MHz
#Res BH 108 kHz #WBH 3006 kHz Sweep 4.8 ms (1201 prs) #Res BH 108 kHz #YBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH X Pur  99.00 2 Occupied Bandvidth Occ BH % PHr  99.00 7
14.8077 MHz x dB  -6.00 4B 149298 MHz x d8  -6.00 d5
Transmit Freq Error  20.491 kHz Transmit Freq Error  28.150 kHz
% dB Bandwidth 12.354 Mz % dB Bandwidth 12.125 Mz
TX, 2462MHz
% Agilent RL
Ref 117 dBpY #Atten 20 o
#Peak
&D@g LA | Mg
dB/ ¢ e
i 5,
st T R
W T
A,
LgfRw W\[ \(
Ml 52
Center 2.462 00 GHz Span 58 MHz
#Res B 108 kHz WUBH 360 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Oce BH Z Pur  99.00 %
14.9565 MHz x dB  -6.00 4B
Transmit Freq Error  34.950 kHz
% dB Bandwidth 12.581 Mz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2412.0000 14.785 >0.500
2437.0000 15.147 >0.500
2462.0000 15.324 >0.500
TX, 2412MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 117 dBpY WAtten 20 dB Ref 117 dBpY #Atten 20 dB
#Peak #Peak
&D@Q , . &n@g TR I N
B/ e 4B/ il )
/ \ st AR P
I e o =
ﬂd\"\m
LofAw LgAw
Ml 2 ML $2
Center 2.412 60 GHz Span 50 MHz Center 2.437 69 GHz Span 50 MHz
#Res BH 108 kHz #WBH 3006 kHz Sweep 4.8 ms (1201 prs) #Res BH 108 kHz #YBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH X Pur  99.00 2 Occupied Bandvidth Occ BH % PHr  99.00 7
16.4711 MHz x dB  -6.00 4B 18.2443 MHz x d8  -6.00 d5
Transmit Freq Error  -23.231 kHz Transmit Freq Error  -262.168 kHz
% dB Bandmidth 14.785 MHz ® dB Banduidth 15.147 MHz
TX, 2462MHz
% Agilent RL
Ref 117 dBpY #Atten 20 dB
#Peak
Lag
16 1 feorhosil
dB/
! b,
My
i T
fut™ N
LgfRw
ML 52
Center 2.462 00 GHz Span 58 MHz
#Res BH 188 kHz #WBH 300 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Oce BH Z Pur  99.00 %
16.4798 MHz x dB  -6.00 4B
Transmit Freq Error  -30.123 kHz
% dB Bandmidth 15.324 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2412.0000 17.195 >0.500
2437.0000 17.179 >0.500
2462.0000 17.326 >0.500
TX, 2412MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 117 dBpY WAtten 20 dB Ref 117 dBpY #Atten 20 dB
#Peak #Peak
ke ke R )
-y S e o & B/ ‘lr'-‘v s “Mw-l)
/ ) it —
it P b, et
u -
LofAw LgAw
Ml 2 ML $2
Center 2.412 60 GHz Span 50 MHz Center 2.437 69 GHz Span 50 MHz
#Res BH 108 kHz #WBH 3006 kHz Sweep 4.8 ms (1201 prs) #Res BH 108 kHz #YBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH X Pur  99.00 2 Occupied Bandvidth Occ BH % PHr  99.00 7
17.6740 MHz x dB  -6.00 4B 18.5948 MHz x d8  -6.00 d5
Transmit Freq Error  -6.150 kHz Transmit Freq Error  -19.701 kHz
% dB Bandmidth 17.195 MHz B ® dB Banduidth 17.179 MHz B
TX, 2462MHz
% Agilent RL
Ref 117 dBpY #Atten 20 dB
#Peak
Lag
10 )
B/ Pt hi
/ y
st
o me
LgfRw
ML 52
Center 2.462 00 GHz Span 58 MHz
#Res BH 188 kHz #WBH 300 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Oce BH Z Pur  99.00 %
17.6987 MHz x dB  -6.00 4B
Transmit Freq Error  -19.553 kHz
% dB Bandmidth 17.326 MHz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2422.0000 36.389 >0.500
2437.0000 36.397 >0.500
2452.0000 36.396 >0.500
TX, 2422MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 187 dBpY #Ateen 10 o Ref 107 dBpY #Atten 10 o
#Peak #Peak
&%g PP [EVT TS OTAVIVES YRS &E.Ig aM“ A ("u““ “W’?é
dB/ [ 1\ B/ J |
A s b,
4 Loyl Tiithy W Mm...
e, ' o i e
M Wﬁ.
LofAw LgAw
Ml 52 ML 52,
Center 2.422 6@ GHz Span 106 MHz Center 2.437 69 GHz Span 190 MHz
#Res BH 108 kHz #WBH 3006 kHz Sweep 9.8 ms (1201 prs) #Res BH 108 kHz #YBH 300 kHz Sweep 9.6 ms (1261 prs)
Occupied Bandwidth Occ BH X Pur  99.00 2 Occupied Bandvidth Occ BH % PHr  99.00 7
36.0810 MHz x dB  -6.00 4B 36.2662 MHz x d8  -6.00 d5
Transmit Freq Error  -27.428 kHz Transmit Freq Error  -48.265 kHz
% dB Bandmidth 36.389 MHz B ® dB Banduidth 36.397 MHz B
TX, 2452MHz
% Agilent RL
Ref 187 dBpY #Atten 10 o
#Peak
&”@9 P IR EY O T ISP
dB/ | |
/ \
Tl "
et
Wl
LgfRw
Ml 52
Center 2.452 6@ GHz Span 106 MHz
#Res BH 188 kHz #WBH 300 kHz Sweep 9.6 ms (1201 pts)
Occupied Bandwidth Oce BH Z Pur  99.00 %
36.1442 MHz x dB  -6.00 4B
Transmit Freq Error  -29.162 kHz
% dB Bandmidth 36.396 MHz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2412.0000 17.674 >0.500
2437.0000 17.670 >0.500
2462.0000 17.647 >0.500
TX, 2412MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 107 dBpY #Ateen 10 o Ref 107 dBpY #Atten 10 dB
CPeak EPeak 1.
ag g v T og 3 =
1 3 - el R 10
dB/ { | B/ / )
o] It
| ey, L IMW
[ | " i
LofAw LgAw
Ml 2 ML $2
Center 2.412 60 GHz Span 50 MHz Center 2.437 69 GHz Span 50 MHz
#Res BH 108 kHz #WBH 3006 kHz Sweep 4.8 ms (1201 prs) #Res BH 108 kHz #YBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH X Pur  99.00 2 Occupied Bandvidth Occ BH % PHr  99.00 7
17.6676 MHz x dB  -6.00 4B 176983 MHz x d8  -6.00 d5
Transmit Freq Error  1.157 kHz Transmit Freq Error  -6.871 kHz
% dB Bandwidth 17.674 Mz B  dB Bandwidth 17.670 Mz B
TX, 2462MHz
% Agilent RL
Ref 107 dBpY #Atten 19 dB
#Peak
¥ : et
dB/ / !
Lo )
LgfRw
ML 52
Center 2.462 00 GHz Span 58 MHz
#Res B 108 kHz WUBH 360 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Oce BH Z Pur  99.00 %
17.6722 MHz x dB  -6.00 4B
Transmit Freq Error  -9.286 kHz
% dB Bandwidth 17.647 Mz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2412.0000 17.645 >0.500
2437.0000 17.632 >0.500
2462.0000 17.631 >0.500
TX, 2412MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 107 dBpY #Ateen 10 o Ref 107 dBpY #Atten 10 dB
CPeak EPeak . [
T 3 e b ¢ iy 17
dB/ / \ B/ ./ 1
M
b BT T T Ty
e "
LofAw LgAw
Ml 2 ML $2
Center 2.412 60 GHz Span 50 MHz Center 2.437 69 GHz Span 50 MHz
#Res BH 108 kHz #WBH 3006 kHz Sweep 4.8 ms (1201 prs) #Res BH 108 kHz #YBH 300 kHz Sweep 4.8 ms (1261 prs)
Occupied Bandwidth Occ BH X Pur  99.00 2 Occupied Bandvidth Occ BH % PHr  99.00 7
17.6556 MHz x dB  -6.00 4B 17.7185 MHz x d8  -6.00 d5
Transmit Freq Error  -10.338 kHz Transmit Freq Error  -23.685 kHz
% dB Bandwidth 17.645 MHz B  dB Bandwidth 17.632 Mz B
TX, 2462MHz
% Agilent RL
Ref 107 dBpY #Atten 19 dB
#Peak
Laog = 7 At ra
10
dB/ / \
] P,
L agalr Mu
U ]
LgfRw
ML 52
Center 2.462 00 GHz Span 58 MHz
#Res B 108 kHz WUBH 360 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Oce BH Z Pur  99.00 %
17.6915 MHz x dB  -6.00 4B
Transmit Freq Error  -18.287 kHz
% dB Bandwidth 17.631 Mz B

UL Japan, In

C.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2422.0000 36.528 > 0.500
2437.0000 36.501 >0.500
2452.0000 36.537 >0.500
TX, 2422MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 167 dBpY #Atten 19 dB Ref 167 dBpY #Atten 19 dB
#Peak #Peak
&%g e i &ngg o P b e el b
B/ ;f \\ B/ J |
| - VPP Tt B
MMW rwg -“' T
LofAw LgAw
M1 52| M1 52
Center 2.422 68 GHz Span 196 MHz Center 2.437 69 GHz Span 106 MHz

#Res BH 180 kHz

#WBH 300 kHz

Sween 9.6 ms (1201 pts)

#Res BH 100 kHz

#UBK 308 kHz Sreen 9.6 ms (1201 pts)

Occupied Bandwidth Occ BH % Pur 9900 % Occupied Bandwidth Occ BH % PWr 9900 1
36.1779 MHz xdB 60 B 36.2281 MHz xdB 6o db
Transmit Freq Error  -4.160 kHz Transmit Freq Error  -21.715 kHz
% dB Bandwidth 36.528 MHz B % dB Banduidth 36.501 MHz B
TX, 2452MHz
% Agilent RL
Ref 167 dBpY #Atten 19 dB
#Peak
Lag
10 Soong
A/ {l 1\
i misto] i,
PPN B

et )
LgfRw
M1 2]
Center 2.452 0@ GHz Span 100 MHz

#Res BH 180 kHz

Occupied Bandwidth Oce BH Z Pur  99.00 %
36.2084 MHz ¥ dB  -6.00 45

Transmit Freq Error  -10.756 kHz

% dB Bandwidth 36.537 MHz .

#WBH 300 kHz

Sweep 9.6 ms (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
2422.0000 36.496 >0.500
2437.0000 36.480 >0.500
2452.0000 36.506 >0.500
TX, 2422MHz Tx, 2437MHz
% Agilent RL W Agilent RL
Ref 187 dBpY #Ateen 10 o Ref 107 dBpY #Atten 10 o
#Peak #Peak
b B . " TS o Fd b L
dB/ [ | B/ i |
[ \ N 0 e ,
T Wit s e i .
N Tl -
Y |
LofAw LgAw
Ml 52 ML 52,
Center 2.422 6@ GHz Span 106 MHz Center 2.437 69 GHz Span 190 MHz
#Res BH 108 kHz #WBH 3006 kHz Sweep 9.8 ms (1201 prs) #Res BH 108 kHz #YBH 300 kHz Sweep 9.6 ms (1261 prs)
Occupied Bandwidth Occ BH X Pur  99.00 2 Occupied Bandvidth Occ BH % PHr  99.00 7
36.1999 MHz x dB  -6.00 4B 36.2742 MHz x d8  -6.00 d5
Transmit Freq Error  -15.707 kHz Transmit Freq Error  -28.602 kHz
% dB Bandwidth 35.498 Miz B % dB Bandwidth 36.480 Miz B
TX, 2452MHz
% Agilent RL
Ref 187 dBpY #Atten 10 o
#Peak
&%g b L T oy et AN o
dB/ [ \
/ |
YL, [l s 1
%M
LgfRw
Ml 52
Center 2.452 6@ GHz Span 106 MHz
#Ries BH 108 kHz #UBH 380 kHz Sweep 9.8 ms (1201 pts)
Occupied Bandwidth Oce BH Z Pur  99.00 %
36.2177 MHz x dB  -6.00 4B
Transmit Freq Error  -19.239 kHz
% dB Bandwidth 35.508 Miz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

Decemberl8,2012

Test place

Date

Maximum Peak Conducted Output Power

Temperature / Humidity

(Option 3)

UL Japan, Inc. Shonan EMC Lab.
November 15, 2012

24deg.C

, 45%RH

No.7 Shielded Room

Engineer Kenichi Adachi
Mode Tx, IEEE802.11b, PN9, Antenna : Main worst data mode : 1 Mbps
(* P/M: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 8.49 0.74 10.00 19.23 83.75 30.00 1000 10.77
Mid 2437.0 9.39 0.75 10.00 20.14 103.28 30.00 1000 9.86
High 2462.0 9.33 0.75 10.00 20.08 101.86 30.00 1000 9.92
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna Main
Data rate Freq. |P/M (Peak)| Cable |Atten. Loss Result Limit Margin
Reading Loss
[Mbps] [MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Main 1 2437.0 9.39 0.75 10.00 20.14 103.28 30.00 1000 9.86 Worst
Main 2 2437.0 9.23 0.75 10.00 19.98 99.54 30.00 1000 10.02
Main[ 5.5 2437.0 9.16 0.75 10.00 19.91 97.95 30.00 1000 10.09
Main[ 11 2437.0 9.20 0.75 10.00 19.95 98.86 30.00 1000 10.05

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

Decemberl8,2012

Test place

Date

Maximum Peak Conducted Output Power

Temperature / Humidity

Engin
Mode

eer

(Option 3)

UL Japan, Inc. Shonan EMC Lab.
November 15, 2012

24deg.C

, 45%RH

Kenichi Adachi

Tx, IEEE802.11b, PN9,

(* P/M: Power Meter with power sensor)

No.7 Shielded Room

Antenna : Aux

worst data mode :

1 Mbps

Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 9.04 0.74 10.00 19.78 95.06 30.00 1000 10.22
Mid 2437.0 9.88 0.75 10.00 20.63 115.61 30.00 1000 9.37
High 2462.0 10.02 0.75 10.00 20.77 119.40 30.00 1000 9.23

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012

Maximum Peak Conducted Output Power

(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11g, PN9, Antenna : Main worst data mode : 6 Mbps

(* P/M: Power Meter with power sensor)

Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 12.04 0.74 10.00 22.78 189.67 30.00 1000 7.22
Mid 2437.0 12.99 0.75 10.00 23.74 236.59 30.00 1000 6.26
High 2462.0 12.23 0.75 10.00 22.98 198.61 30.00 1000 7.02

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]

Antenna Main

Data rate Freq. |P/M (Peak)| Cable |Atten. Loss Result Limit Margin

Reading Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mw] [dBm] [mW] [dB]

Main 6 2437.0 12.99 0.75 10.00 23.74 236.59 30.00 1000 6.26 Worst
Main 9 2437.0 12.63 0.75 10.00 23.38 217.77 30.00 1000 6.62
Main 12 2437.0 12.62 0.75 10.00 23.37 217.27 30.00 1000 6.63
Main 18 2437.0 12.52 0.75 10.00 23.27 212.32 30.00 1000 6.73
Main 24 2437.0 12.76 0.75 10.00 23.51 224.39 30.00 1000 6.49
Main 36 2437.0 12.55 0.75 10.00 23.30 213.80 30.00 1000 6.70
Main 48 2437.0 12.57 0.75 10.00 23.32 214.78 30.00 1000 6.68
Main 54 2437.0 12.58 0.75 10.00 23.33 215.28 30.00 1000 6.67

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

Decemberl8,2012

Maximum Peak Conducted Output Power

(Option 3)

No.7 Shielded Room

6 Mbps

Test place UL Japan, Inc. Shonan EMC Lab.
Date November 15, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11g, PN9, Antenna : Aux worst data mode :
(* P/M: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 12.19 0.74 10.00 22.93 196.34 30.00 1000 7.07
Mid 2437.0 12.84 0.75 10.00 23.59 228.56 30.00 1000 6.41
High 2462.0 12.47 0.75 10.00 23.22 209.89 30.00 1000 6.78

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012

Maximum Peak Conducted Output Power

(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN, Antenna : Main worst data mode : 0 (MCS)

(* P/M: Power Meter with power sensor)

Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 11.76 0.74 10.00 22.50 177.83 30.00 1000 7.50
Mid 2437.0 12.99 0.75 10.00 23.74 236.59 30.00 1000 6.26
High 2462.0 12.19 0.75 10.00 22.94 196.79 30.00 1000 7.06

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]
Antenna Main
Mode Freq. |P/M (Peak)| Cable |Atten. Loss Result Limit Margin
Reading Loss
(MCS) [MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Main 0 2437.0 12.99 0.75 10.00 23.74 236.59 30.00 1000 6.26 Worst
Main 1 2437.0 12.63 0.75 10.00 23.38 217.77 30.00 1000 6.62
Main 2 2437.0 12.68 0.75 10.00 23.43 220.29 30.00 1000 6.57
Main 3 2437.0 12.58 0.75 10.00 23.33 215.28 30.00 1000 6.67
Main 4 2437.0 12.56 0.75 10.00 23.31 214.29 30.00 1000 6.69
Main 5 2437.0 12.50 0.75 10.00 23.25 211.35 30.00 1000 6.75
Main 6 2437.0 12.45 0.75 10.00 23.20 208.93 30.00 1000 6.80
Main 7 2437.0 12.46 0.75 10.00 23.21 209.41 30.00 1000 6.79

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

Decemberl8,2012

Test place

Date

Maximum Peak Conducted Output Power

Temperature / Humidity

Engin
Mode

eer

(Option 3)

UL Japan, Inc. Shonan EMC Lab.

November 15, 2012
25deg.C , 45%RH
Kenichi Adachi

Tx, IEEE802.11n (HT20, Mix, Long), PN9,

(* P/IM: Power Meter with power sensor)

No.7 Shielded Room

Antenna : Aux

worst data mode :

0 (MCS)

Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 12.14 0.74 10.00 22.88 194.09 30.00 1000 7.12
Mid 2437.0 12.89 0.75 10.00 23.64 231.21 30.00 1000 6.36
High 2462.0 12.48 0.75 10.00 23.23 210.38 30.00 1000 6.77

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012

Maximum Peak Conducted Output Power

(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, Antenna : Main worst data mode : 0 (MCS)

(* P/IM: Power Meter with power sensor)

Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 7.57 0.74 10.00 18.31 67.76 30.00 1000 11.69
Mid 2437.0 10.32 0.75 10.00 21.07 127.94 30.00 1000 8.93
High 2452.0 10.31 0.75 10.00 21.06 127.64 30.00 1000 8.94

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

[Pre check]
Antenna Main
Mode Freq. |P/M (Peak)| Cable |Atten. Loss Result Limit Margin
Reading Loss
(MCS) [MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Main 0 2437.0 10.32 0.75 10.00 21.07 127.94 30.00 1000 8.93 Worst
Main 1 2437.0 10.21 0.75 10.00 20.96 124.74 30.00 1000 9.04
Main 2 2437.0 10.14 0.75 10.00 20.89 122.74 30.00 1000 9.11
Main 3 2437.0 10.11 0.75 10.00 20.86 121.90 30.00 1000 9.14
Main 4 2437.0 10.04 0.75 10.00 20.79 119.95 30.00 1000 9.21
Main 5 2437.0 9.43 0.75 10.00 20.18 104.23 30.00 1000 9.82
Main 6 2437.0 8.48 0.75 10.00 19.23 83.75 30.00 1000 10.77
Main 7 2437.0 6.65 0.75 10.00 17.40 54.95 30.00 1000 12.60

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

Decemberl8,2012

Maximum Peak Conducted Output Power

0 (MCS)

(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, Antenna : Aux worst data mode :
(* P/M: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [mwW] [dBm] [mW] [dB]
Low 2422.0 4.46 0.74 10.00 15.20 33.11 30.00 1000 14.80
Mid 2437.0 10.35 0.75 10.00 21.10 128.82 30.00 1000 8.90
High 2452.0 10.33 0.75 10.00 21.08 128.23 30.00 1000 8.92

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012

Maximum Peak Conducted Output Power

(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst data mode : 8 (MCS)
Antenna Main + Antenna Aux
Ch Freq. Result Result Result Limit Margin
Ant Main | Ant Aux Ant Main + Ant Aux
[MHZz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 127.06 141.91 24.30 268.96 30.00 1000 5.70
Mid 2437.0 185.35 208.93 25.96 394.28 30.00 1000 4.04
High 2462.0 156.31 173.78 25.19 330.09 30.00 1000 4.81
Antenna Main (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [mwW] [dBm] [mW] [dB]
Low 2412.0 10.30 0.74 10.00 21.04 127.06 30.00 1000 8.96
Mid 2437.0 11.93 0.75 10.00 22.68 185.35 30.00 1000 7.32
High 2462.0 11.19 0.75 10.00 21.94 156.31 30.00 1000 8.06
Antenna Aux (* PIM: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHZ] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 10.78 0.74 10.00 21.52 141.91 30.00 1000 8.48
Mid 2437.0 12.45 0.75 10.00 23.20 208.93 30.00 1000 6.80
High 2462.0 11.65 0.75 10.00 22.40 173.78 30.00 1000 7.60
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna Main Antenna Aux Antenna Main + Aux
(MCS) [MHz] [dBm] [mwW] [dBm] [mwW] [dBm] [mW]
8 2437.0 11.93 15.60 12.45 17.58 15.21 33.17 |Worst
9 2437.0 11.47 14.03 11.73 14.89 14.61 28.92

10 2437.0 11.60 14.45 11.92 15.56 14.77 30.01
11 2437.0 11.73 14.89 11.93 15.60 14.84 30.49
12 2437.0 11.50 14.13 11.95 15.67 14.74 29.79
13 2437.0 11.52 14.19 11.98 15.78 14.77 29.97
14 2437.0 11.47 14.03 11.97 15.74 14.74 29.77
15 2437.0 11.37 13.71 11.93 15.60 14.67 29.30

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012

Maximum Peak Conducted Output Power

(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, worst data mode : 8 (MCS)
Antenna Main + Antenna Aux
Ch Freq. Result Result Result Limit Margin
Ant Main | Ant Aux Ant Main + Ant Aux
[MHzZ] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 33.50 32.58 18.20 66.08 30.00 1000 11.80
Mid 2437.0 67.61 99.31 22.23 166.92 30.00 1000 7.77
High 2452.0 63.53 78.70 21.53 142.24 30.00 1000 8.47
Antenna Main (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable [Atten. Loss Result Limit Margin
Reading Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 451 0.74 10.00 15.25 33.50 30.00 1000 14.75
Mid 2437.0 7.55 0.75 10.00 18.30 67.61 30.00 1000 11.70
High 2452.0 7.28 0.75 10.00 18.03 63.53 30.00 1000 11.97
Antenna Aux (* P/M: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable |Atten. Loss Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 4.39 0.74 10.00 15.13 32.58 30.00 1000 14.87
Mid 2437.0 9.22 0.75 10.00 19.97 99.31 30.00 1000 10.03
High 2452.0 8.21 0.75 10.00 18.96 78.70 30.00 1000 11.04
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna Main Antenna Aux Antenna Main + Aux
(MCS) [MHz] [dBm] [mw] [dBm] [mw] [dBm] [mW]
8 2437.0 7.55 5.69 9.22 8.36 11.48 14.04 |Worst
9 2437.0 6.75 4.73 8.34 6.82 10.63 11.55
10 2437.0 6.92 4.92 8.74 7.48 10.93 12.40
11 2437.0 7.05 5.07 8.67 7.36 10.95 12.43
12 2437.0 7.21 5.26 8.89 7.74 11.14 13.00
13 2437.0 7.16 5.20 8.81 7.60 11.07 12.80
14 2437.0 6.09 4.06 6.03 4.01 9.07 8.07
15 2437.0 4.81 3.03 4.47 2.80 7.65 5.83

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate : Decemberl8,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11b, PN9, Antenna : Main worst data mode : 1 Mbps
(* PIM: Power Meter with power sensor, AV: Average)
Ch Freq. P/M (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mw] [dB]
Low 2412.0 5.75 0.74 10.00 0.04 16.53 44.98 30.00 1000 13.47
Mid 2437.0 6.72 0.75 10.00 0.04 17.51 56.36 30.00 1000 12.49
High 2462.0 6.63 0.75 10.00 0.04 17.42 55.21 30.00 1000 12.58
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor
[Pre check]
Antenna Main
Data rate Freq. P/M (AV)| Cable [Atten.Loss| Duty Result Limit Margin
Reading Loss |Duty Factor] Factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mW] [dB]
Main 1 2437.0 6.72 0.75 10.00 0.04 17.51 56.36 30.00 1000 12.49 |Worst
Main 2 2437.0 6.55 0.75 10.00 0.04 17.34 54.20 30.00 1000 12.66
Main 6 2437.0 6.53 0.75 10.00 0.05 17.33 54.08 30.00 1000 12.67
Main 11 2437.0 6.50 0.75 10.00 0.09 17.34 54.20 30.00 1000 12.66

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . December18,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11b, PN9, Antenna : Aux worst data mode : 1 Mbps
(* P/M: Power Meter with power sensor, AV: Average)
Ch Freq. PIM (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mw] [dB]
Low 2412.0 6.27 0.74 10.00 0.04 17.05 50.70 30.00 1000 12.95
Mid 2437.0 7.16 0.75 10.00 0.04 17.95 62.37 30.00 1000 12.05
High 2462.0 7.30 0.75 10.00 0.04 18.09 64.42 30.00 1000 11.91

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

Decemberl8,2012

Test place

Date

Temperature / Humidity

Average Conducted Output Power

(Option 3)

UL Japan, Inc. Shonan EMC Lab.
November 15, 2012
25deg.C , 45%RH

No.7 Shielded Room

Engineer Kenichi Adachi
Mode Tx, IEEE802.11g, PN9, Antenna : Main worst data mode : 6 Mbps
(* PIM: Power Meter with power sensor, AV: Average)
Ch Freq. P/M (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mW] [dB]
Low 2412.0 4.96 0.74 10.00 0.05 15.75 37.58 30.00 1000 14.25
Mid 2437.0 7.26 0.75 10.00 0.05 18.06 63.97 30.00 1000 11.94
High 2462.0 5.13 0.75 10.00 0.05 15.93 39.17 30.00 1000 14.07
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor
[Pre check]
Antenna Main
Data rate Freq. P/M (AV)| Cable [Atten.Loss| Duty Result Limit Margin
Reading Loss Factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm] [mw] [dBm] [mW] [dB]
Main 6 2437.0 7.26 0.75 10.00 0.05 18.06 63.97 30.00 1000 11.94 |Worst
Main 9 2437.0 7.03 0.75 10.00 0.09 17.87 61.24 30.00 1000 12.13
Mainf 12 2437.0 6.99 0.75 10.00 0.10 17.84 60.81 30.00 1000 12.16
Main| 18 2437.0 7.01 0.75 10.00 0.15 17.91 61.80 30.00 1000 12.09
Main| 24 2437.0 6.83 0.75 10.00 0.20 17.78 59.98 30.00 1000 12.22
Main| 36 2437.0 6.81 0.75 10.00 0.29 17.85 60.95 30.00 1000 12.15
Main| 48 2437.0 6.78 0.75 10.00 0.39 17.92 61.94 30.00 1000 12.08
Main| 54 2437.0 6.76 0.75 10.00 0.43 17.94 62.23 30.00 1000 12.06

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11g, PN9, Antenna : Aux worst data mode : 6 Mbps
(* P/M: Power Meter with power sensor, AV: Average)
Ch Freq. PIM (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 4.95 0.74 10.00 0.05 15.74 37.50 30.00 1000 14.26
Mid 2437.0 7.58 0.75 10.00 0.05 18.38 68.87 30.00 1000 11.62
High 2462.0 5.67 0.75 10.00 0.05 16.47 44.36 30.00 1000 13.53

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . December21,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, Antenna : Main worst data mode : 0 (MCS)
(* PIM: Power Meter with power sensor, AV: Average)
Ch Freq. P/M (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mW] [dB]
Low 2412.0 3.30 0.74 10.00 0.05 14.09 25.64 30.00 1000 15.91
Mid 2437.0 7.06 0.75 10.00 0.05 17.86 61.09 30.00 1000 12.14
High 2462.0 4.41 0.75 10.00 0.05 15.21 33.19 30.00 1000 14.79
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor
[Pre check]
Antenna Main
Mode Freq. P/M (AV)| Cable |Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
(MCS) [MHZz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Main 0 2437.0 7.06 0.75 10.00 0.05 17.86 61.09 30.00 1000 12.14 |Worst
Main 1 2437.0 6.82 0.75 10.00 0.11 17.68 58.61 30.00 1000 12.32
Main 2 2437.0 6.92 0.75 10.00 0.16 17.83 60.67 30.00 1000 12.17
Main 3 2437.0 6.90 0.75 10.00 0.20 17.85 60.95 30.00 1000 12.15
Main 4 2437.0 6.80 0.75 10.00 0.30 17.85 60.95 30.00 1000 12.15
Main 5 2437.0 6.68 0.75 10.00 0.38 17.81 60.39 30.00 1000 12.19
Main 6 2437.0 6.52 0.75 10.00 0.40 17.67 58.48 30.00 1000 12.33
Main| 7 2437.0 6.49 0.75 10.00 0.43 17.67 58.48 30.00 1000 12.33

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401

39


17644
Text Box
Revised date          :    December 21, 2012

17644
Text Box
Kenichi Adachi


Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, Antenna : Aux worst data mode : 0 (MCS)
(* P/M: Power Meter with power sensor, AV: Average)
Ch Freq. PIM (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 4.13 0.74 10.00 0.05 14.92 31.05 30.00 1000 15.08
Mid 2437.0 7.48 0.75 10.00 0.05 18.28 67.30 30.00 1000 11.72
High 2462.0 4.76 0.75 10.00 0.05 15.56 35.97 30.00 1000 14.44

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . December21,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, Antenna : Main worst data mode : 0 (MCS)
(* PIM: Power Meter with power sensor, AV: Average)
Ch Freq. P/M (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 -2.38 0.74 10.00 0.11 8.47 7.03 30.00 1000 21.53
Mid 2437.0 0.91 0.75 10.00 0.11 11.77 15.03 30.00 1000 18.23
High 2452.0 0.88 0.75 10.00 0.11 11.74 14.93 30.00 1000 18.26
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor
[Pre check]
Antenna Main
Mode Freq. P/M (AV)| Cable |Atten.Loss| Duty Result Limit Margin
Reading Loss Factor
(MCS) [MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Main 0 2437.0 0.91 0.75 10.00 0.11 11.77 15.03 30.00 1000 18.23 |Worst
Main 1 2437.0 0.80 0.75 10.00 0.21 11.76 15.00 30.00 1000 18.24
Main 2 2437.0 0.69 0.75 10.00 0.30 11.74 14.93 30.00 1000 18.26
Main 3 2437.0 0.57 0.75 10.00 0.39 11.71 14.83 30.00 1000 18.29
Main 4 2437.0 0.42 0.75 10.00 0.52 11.69 14.76 30.00 1000 18.31
Main 5 2437.0 -0.54 0.75 10.00 0.68 10.89 12.27 30.00 1000 19.11
Main 6 2437.0 -2.45 0.75 10.00 0.68 8.98 7.91 30.00 1000 21.02
Main 7 2437.0 -3.64 0.75 10.00 0.74 7.85 6.10 30.00 1000 22.15

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . December21,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, Antenna : Aux worst data mode : 0 (MCS)
(* P/M: Power Meter with power sensor, AV: Average)
Ch Freq. PIM (AV) Cable |Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 -4.95 0.74 10.00 0.11 5.90 3.89 30.00 1000 24.10
Mid 2437.0 131 0.75 10.00 0.11 12.17 16.48 30.00 1000 17.83
High 2452.0 0.95 0.75 10.00 0.11 11.81 15.17 30.00 1000 18.19

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Revi

seddate

Decemberl8,2012

Average Conducted Output Power

(Option 3)

Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst data mode : 8 (MCS)
Antenna Main + Antenna Aux
Ch Freq. Ant Main | Ant Aux Result Limit Margin
Result Result Ant Main + Ant Aux
[MHZ] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 18.24 19.41 15.76 37.65 30.00 1000 14.24
Mid 2437.0 30.76 35.65 18.22 66.41 30.00 1000 11.78
High 2462.0 25.35 28.71 17.33 54.06 30.00 1000 12.67
Antenna Main (* PIM: Power Meter with power sensor, AV: Average
Ch Freq. P/IM (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mwW] [dB]
Low 2412.0 1.76 0.74 10.00 0.11 12.61 18.24 30.00 1000 17.39
Mid 2437.0 4.02 0.75 10.00 0.11 14.88 30.76 30.00 1000 15.12
High 2462.0 3.18 0.75 10.00 0.11 14.04 25.35 30.00 1000 15.96
Antenna Aux (* P/M: Power Meter with power sensor, AV: Average
Ch Freq. P/IM (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 2.03 0.74 10.00 0.11 12.88 19.41 30.00 1000 17.12
Mid 2437.0 4.66 0.75 10.00 0.11 15.52 35.65 30.00 1000 14.48
High 2462.0 3.72 0.75 10.00 0.11 14.58 28.71 30.00 1000 15.42
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor
[Pre check]
Mode Freq. Reading Duty Reading Duty Reading * Duty factor
Antenna Main Factor Antenna Aux Factor [ Antenna Main + Aux
(MCS) [MHZz] [dBm] [mW] [dB] [dBm] [mW] [dB] [dBm] [mW]
8 2437.0 4.02 2.52 0.11 4.66 2.92 0.11 7.47 5.59 Worst
9 2437.0 3.90 2.45 0.22 4.53 2.84 0.22 7.46 5.57
10 2437.0 3.81 2.40 0.31 4.37 2.74 0.31 7.42 5.52
11 2437.0 3.68 2.33 0.37 4.31 2.70 0.37 7.39 5.48
12 2437.0 3.46 2.22 0.53 4.11 2.58 0.53 7.34 5.42
13 2437.0 3.42 2.20 0.65 4.10 2.57 0.65 7.43 5.54
14 2437.0 3.31 2.14 0.68 4.07 2.55 0.68 7.40 5.49
15 2437.0 3.27 2.12 0.73 3.97 2.49 0.73 7.37 5.46

Sample Calculation:
Reading * Duty factor [mW] = Reading Antenna Main [mW] x 10 ~ ( Duty Factor [dB] / 10) + Reading Antenna Aux [mW] x 10 ~ ( Duty Factor [dB] / 10)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . Decemberl8,2012
Average Conducted Output Power
(Option 3)
Test place UL Japan, Inc. Shonan EMC Lab. No.7 Shielded Room
Date November 15, 2012
Temperature / Humidity 24deg.C , 45%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, worst data mode : 8 (MCS)
Antenna Main + Antenna Aux
Ch Freq. Ant Main | Ant Aux Result Limit Margin
Result Result Ant Main + Ant Aux
[MHz] [mW] [mwW] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 3.40 3.55 8.42 6.94 30.00 1000 21.58
Mid 2437.0 8.51 8.99 12.43 17.51 30.00 1000 17.57
High 2452.0 7.28 8.20 11.90 15.48 30.00 1000 18.10
Antenna Main (* P/M: Power Meter with power sensor, AV: Average
Ch Freq. PIM (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 -5.65 0.74 10.00 0.22 5.31 3.40 30.00 1000 24.69
Mid 2437.0 -1.67 0.75 10.00 0.22 9.30 8.51 30.00 1000 20.70
High 2452.0 -2.35 0.75 10.00 0.22 8.62 7.28 30.00 1000 21.38
Antenna Aux (* P/M: Power Meter with power sensor, AV: Average
Ch Freq. PIM (AV) Cable [Atten. Loss| Duty Result Limit Margin
Reading Loss Factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 -5.46 0.74 10.00 0.22 5.50 3.55 30.00 1000 24.50
Mid 2437.0 -1.43 0.75 10.00 0.22 9.54 8.99 30.00 1000 20.46
High 2452.0 -1.83 0.75 10.00 0.22 9.14 8.20 30.00 1000 20.86
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + Duty Factor
[Pre check]
Mode Freq. Reding Duty Reding Duty Reading * Duty factor
Antenna Main Factor Antenna Aux Factor Antenna Main + Aux
(MCS) [MHz] [dBm] [mwW] [dB] [dBm] [mW] [dB] [dBm] [mwW]
8 2437.0 -1.67 0.68 0.22 -1.43 0.72 0.22 1.68 1.47 Worst
9 2437.0 -1.95 0.64 0.39 -1.61 0.69 0.39 1.62 1.45
10 2437.0 -1.99 0.63 0.52 -1.76 0.67 0.52 1.66 1.46
11 2437.0 -2.18 0.61 0.66 -1.94 0.64 0.66 1.61 1.45
12 2437.0 -2.35 0.58 0.82 -2.04 0.63 0.82 1.64 1.46
13 2437.0 -2.46 0.57 1.00 -2.27 0.59 1.00 1.65 1.46
14 2437.0 -3.05 0.50 1.04 -3.98 0.40 1.04 0.56 1.14
15 2437.0 -5.75 0.27 1.08 -5.50 0.28 1.08 -1.53 0.70

Sample Calculation:
Reading * Duty factor [mW] = Reading Antenna Main [mW] x 10 ~ ( Duty Factor [dB] / 10) + Reading Antenna Aux [mW] x 10 ” ( Duty Factor [dB] / 10)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

December21,2012

Burst rate confirmation

Tx, IEEE802.11b, PN9, worst antenna port Main, worst data mode 1Mbps

duty cycle = 2.346 / 2.369 = 0.99 (99%)

3% Agilent RL 3% Agilent RL
a Mkrl 2,346 ms
Ref 18 dBm Atten 20 dB §.34 dB Ref @ dBm #Atten 12 dB
#Peak #EmiPk
Log Log
19 19
dB/ dB/
R
LgRw LgAv
H1 52 51 52
Center 2.437 608 GHz Span 8 Hz H3 FS
25 BH & MHz #VBH 50 MHz Sweepn 5 ms (8001 pts) PA
Marker  Trace Type W fixis Auplitude £

1R )y Tine 1.361 ms —48.865 dEm ETun

1a ) Tine 2,346 ws 8.34 dB

2R ) Tine 1.361 ms ~48.865 dEw

2a Ay Tine 2,360 ns 24.69 dB

Center 2.437 088 80 GHz Span 8 Hz
Res BH (CISPR) 1 MHz #WBH 3 MHz Sweep 9502 ms (8192 pts)

(Reference)

* for power sheet duty factor (LMbps) = 10 x log ( 2.369 / 2.346 ) =
* for power sheet duty factor (2Mbps) = 10 x log ( 2.333/2.309 ) =
* for power sheet duty factor (5.5Mbps) = 10 x log (2.313/2.289 ) =
* for power sheet duty factor (11Mbps) =10 x log (1.158 /1.133) =

0.04 dB
0.04 dB
0.05 dB
0.09 dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400

1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . December21,2012

Burst rate confirmation

Tx, IEEE802.11g, PN9, worst antenna port Main, worst data mode 6Mbps

duty cycle = 2.073 / 2.097 = 0.989 (98.9%)
3% Agilent RL 3% Agilent RL
a Mkrl 2,873 ms
Ref 18 dBm Atten 20 dB 1.95 dB Ref 18 dBm #Atten 28 dB
#EmiPk
Log
19
dB/
i3
LgRw LgAv
K1 %2 51 %2
Center 2.437 608 GHz Span 8 Hz H3 FS
25 BH & MHz #VBH 50 MHz Sween 4 ms (8001 pts) PA
Marker  Trace Type W fixis Auplitude £
1R Ay Tine 868 ps -38.97 dEm ETun
1a ) Tine 2,873 ms 1.95 dE
2R ) Tine 868 ps -38.97 dEm
2a Ay Tine 2,897 ns 8.69 dB
Center 2.437 088 80 GHz Span 8 Hz
Res BH (CISPR) 1 MHz #WBH 3 MHz Sweep 94.4 ms (8001 pts)
(Reference)

* for power sheet duty factor (6Mbps) = 10 x log (2.097 /2.073) = 0.05dB

* for power sheet duty factor (9Mbps) =10 x log (1.158 /1.134) =  0.09 dB
* for power sheet duty factor (12Mbps) =10 x log ( 1.073/1.048)= 0.10dB
* for power sheet duty factor (18Mbps) =10 x log (0.729/0.705) = 0.15dB
* for power sheet duty factor (24Mbps) = 10 x log ( 0.562/0.537 )= 0.20dB
* for power sheet duty factor (36Mbps) =10 x log (0.385/0.360) = 0.29 dB
* for power sheet duty factor (48Mbps) =10 x log (0.293/0.268) = 0.39dB
* for power sheet duty factor (54Mbps) =10 x log (0.274/0.248) = 0.43dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate . December21,2012

Burst rate confirmation

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Main, worst data mode 0(MCS)

duty cycle = 1.933/1.957 = 0.988 (98.8%)
3% Agilent RL 3% Agilent RL
a Mkrl 1,933 ms
Ref 18 dBm Atten 20 dB 213 dB Ref 18 dBm #Atten 28 dB
#Peak I #EmiPk
Log Log
19 19
dB/ dB/
&
LgRw LgAv
31 52 51 52
Center 2.437 608 GHz Span 8 Hz H3 FS
25 BH & MHz #VBH 50 MHz Sweepn 3 ms (8001 pts) PA
Marker  Trace Type W fixis Auplitude £

1R 3y Tine 3181 ps -38.87 dEm ETun

1a 3 Tine 1.933 ws 2.13 dB

2R 3 Tine 318.1 ps -38.67 dBw

2a @ Tine 1.957 ws 1.39 dB

Center 2.437 989 GHz Span @ Hz
Res BH (CISPR) 1 MHz #WBH 3 MHz Sweepn 95.47 ms (8001 pts)

(Reference)

* for power sheet duty factor (MCS0) =10 x log (1.957/1.933)= 0.05dB

* for power sheet duty factor (MCS1) =10 x log (1.010/0.984)= 0.11dB
* for power sheet duty factor (MCS2) =10 x log (0.694/0.669)= 0.16 dB
* for power sheet duty factor (MCS3) =10 x log (0.537/0.513)= 0.20dB
* for power sheet duty factor (MCS4) =10 x log (0.379/0.354)= 0.30dB
* for power sheet duty factor (MCS5) =10 x log (0.295/0.270)= 0.38 dB
* for power sheet duty factor (MCS6) = 10 x log (0.274/0.250) = 0.40dB
* for power sheet duty factor (MCS7) =10 x log (0.254/0.230)= 0.43dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

December21,2012

Duty Factor Calculation chart

Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Main, worst data mode 0(MCS)

for spurious Duty Factor: 20log (1/duty cycle) = 0.2dB

duty cycle = 0.9495/0.9742 = 0.975 (97.5%)

3% Agilent RL 3% Agilent RL
a Merl 9495 ps
Ref 18 dBm #Atten 28 dB 12.46 dB Ref @ dBm #Atten 18 dB
#Peak #EmiPk
Log Log
19 19
dB/ | dB/
‘ ZJB t t 1
LgAw w H LgAw
51 52 ' \ 51 52
Center 2.437 608 GHz Span 8 Hz H3 FS
25 BH & MHz #VBH 50 MHz Sneep 1.3 ms (8001 pts) PA
Marker  Trace Type W fixis Auplitude £
1R 3y Tine 184.2 ps -34.83 dEm ETun
1a 3 Tine 948.5 ps 12.46 dB
2R 3 Tine 184.2 ps -34.83 dBw
2a @ Tine 974.2 ps -8.13 dB
Center 2.437 088 80 GHz Span 8 Hz
Res BH (CISPR) 1 MHz #WBH 3 MHz Sweep 90,13 ms (8001 pts)
(Reference)

* for power sheet duty factor (MCS0) = 10 x log (0.974/0.950 ) =

* for power sheet duty factor (MCS1) = 10 x log (0.518/0.493) =
* for power sheet duty factor (MCS2) = 10 x log (0.365/0.341) =
* for power sheet duty factor (MCS3) = 10 x log (0.291/0.266 ) =
* for power sheet duty factor (MCS4) = 10 x log (0.214/0.190) =
* for power sheet duty factor (MCS5) = 10 x log (0.179/0.153) =
* for power sheet duty factor (MCS6) = 10 x log (0.166/0.142 ) =
* for power sheet duty factor (MCS7) = 10 x log (0.154/0.130) =

0.11dB

0.21dB
0.30dB
0.39dB
0.52 dB
0.68 dB
0.68 dB
0.74 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

December21,2012

Duty Factor Calculation chart

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst data mode 8(MCS)

for spurious Duty Factor: 20log (1/duty cycle) = 0.2dB

duty cycle = 0.9895/1.015 = 0.975 (97.5%)

3% Agilent RL 3% Agilent RL
a Merl 9895 ps
Ref 28 dBm Atten 30 dB 16.31 dB Ref 18 dBm Atten 20 dB
#Peak #EmiPk
Log Log
19 19
dB/ dB/
BR
LgRw LgAv
31 52 51 52
Center 2.437 608 GHz Span 8 Hz H3 FS
25 BH & MHz #VBH 50 MHz Sween 2 ms (8001 pts) PA
Marker  Trace Type W fixis Auplitude £

1R 3y Tine 366.3 ps -38.72 dEm ETun

1a 3 Tine 988.5 ps 16.31 dB

2R 3 Tine 368.1 ps -38.72 dBw

2a @ Tine 1.815 ws 5.26 dB

Center 2.437 608 GHz Span 8 Hz
Res BH (CISPR) 1 MHz #WBH 3 MHz Sweepn 90,13 ms (8001 pts)

(Reference)

* for power sheet duty factor (MCS8) = 10 x log ( 1.0150/ 0.9895 ) =

* for power sheet duty factor (MCS9) = 10 x log (0.5425/0.5162 ) =
* for power sheet duty factor (MCS10) = 10 x log ( 0.3825/0.3563 ) =
* for power sheet duty factor (MCS11) = 10 x log (0.2934/0.2693 ) =
* for power sheet duty factor (MCS12) = 10 x log ( 0.2265/ 0.2004 ) =
* for power sheet duty factor (MCS13) = 10 x log (0.1825/0.1572) =
* for power sheet duty factor (MCS14) = 10 x log (0.1745/0.1491) =
* for power sheet duty factor (MCS15) = 10 x log (0.1625/0.1372) =

0.11dB

0.22 dB
0.31dB
0.37dB
0.53 dB
0.65 dB
0.68 dB
0.73dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Reviseddate

December21,2012

Duty Factor Calculation chart

Tx, 11n (HT40, Wide, Mix, Long), PN9, worst data mode 8(MCS)

for spurious Duty Factor: 20log (1/duty cycle) = 0.4dB

duty cycle = 0.4963 /0.5224 = 0.95 (95%)

% Agilent RL % Agilent RL
a Mkrl 4963 ps Mkrl 5511 ms
Ref 18 dBm Atten 20 dB -21.73 dB Ref B dBm Atten 10 dB -16.72 dBm
#Peak #EmiPk
Log Log
16 5 16
dB/ dB/
T ‘ T | T T || T | H |
LoAw M .” LoAw
s1 52 ' s1 52
Center 2.437 808 GHz Span B Hz W3 FS
=5 BH & MHz #WBH 58 MHz Sweep 1 ms (3001 pts) AA
Marker  Trace Type H Axis finplituds £(f):
1R 33 Tine 126.7 ps -16.85 dBn FTun
1a 3 Tine 496.3 ps -21.73 dB
2R 3 Tine 126.7 ps -16.55 dBn
Za &) Tine £22.4 ps -2.18 dB
Center 2.437 008 88 GHz Span B Hz
Res BW (CISPR) 1 MHz #UBH 3 MHz Sweep 100.3 ms (3001 prs)
(Reference)

* for power sheet duty factor (MCS8) = 10 x log (0.5224 / 0.4963 ) =

* for power sheet duty factor (MCS9) = 10 x log ( 0.2936 / 0.2682 ) =
* for power sheet duty factor (MCS10) = 10 x log (0.2135/0.1892 ) =
* for power sheet duty factor (MCS11) = 10 x log (0.1785/0.1533 ) =
* for power sheet duty factor (MCS12) = 10 x log (0.1415/0.1172) =
* for power sheet duty factor (MCS13) = 10 x log ( 0.1225/0.0972 )
* for power sheet duty factor (MCS14) = 10 x log (0.1184 / 0.0932 )
* for power sheet duty factor (MCS15) = 10 x log ( 0.1145/0.0892 )

0.22dB

0.39dB
0.52dB
0.66 dB
0.82dB
1.00 dB
1.04 dB
1.08 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.1 Semi Anechoic Chamber

Date November 18, 2012 November 22, 2012

Temperature / Humidity 25 deg.C, 40%RH 26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi

Mode TX, 2412.0 MHz

IEEE802.11b
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2390.000 [PK 46.3 27.4 14.2 41.4 46.5 73.9 27.4 209 292
Hori. 4824.000 [PK 46.4 31.1 6.8 412 43.1 73.9 30.8 100 0
Hori. 7236.000 |PK 46.9 36.6 8.5 41.4 50.6 73.9 233 100 0
Hori. 9648.000 |PK 45.0 38.6 9.4 38.9 54.1 73.9 19.8 100 0
Hori. 12060.000 |PK 46.7 395 10.7 39.4 57.5 73.9 16.4 100 0
Hori. 2390.000 |AV 38.1 27.4 14.2 41.4 38.3 53.9 15.6 209 292
Hori. 4824.000 AV 36.2 31.1 6.8 41.2 329 53.9 21.0 100 0
Hori. 7236.000 |AV 38.7 36.6 8.5 41.4 42.4 53.9 115 100 0
Hori. 9648.000 |AV 33.1 38.6 9.4 38.9 42.2 53.9 11.7 100 0
Hori. 12060.000 |AV 34.2 395 10.7 39.4 45.0 53.9 8.9 100 0
Vert. 2390.000 |PK 46.3 27.4 14.2 41.4 46.5 73.9 27.4 218 2
Vert. 4824.000 [PK 45.6 31.1 6.8 41.2 42.3 73.9 31.6 100 0
Vert. 7236.000 |PK 46.7 36.6 8.5 41.4 50.4 73.9 235 100 0
Vert. 9648.000 |PK 44.6 38.6 9.4 38.9 53.7 73.9 20.2 100 0
Vert. 12060.000 |PK 45.1 395 10.7 39.4 55.9 73.9 18.0 100 0
Vert. 2390.000 |AV 38.7 27.4 14.2 41.4 38.9 53.9 15.0 218 2
Vert. 4824.000 AV 36.7 31.1 6.8 41.2 33.4 53.9 20.5 100 0
Vert. 7236.000 |AV 38.2 36.6 8.5 41.4 41.9 53.9 12.0 100 0
Vert. 9648.000 |AV 33.2 38.6 9.4 38.9 42.3 53.9 11.6 100 0
Vert. 12060.000 |AV 334 39.5 10.7 39.4 44.2 53.9 9.7 100 0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

20dBc Data Sheet (RBW 100kHz, VBW 300kHz
Polarity Frequency | Detector [ Reading Ant Loss Gain Resuli Limit Margin |Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB]

Hori. 2412.000 |PK 93.7 275 14.2 414 94.0 - -
Hori. 2397.000 |PK 62.2 27.4 14.2 414 62.4 74.0 11.6
Hori. 2400.000 |PK 52.9 27.4 14.2 414 53.1 74.0 20.9
Vert. 2412.000 [PK 95.2 27.5 14.2 414 95.5 - -
Vert. 2397.000 [PK 64.1 27.4 14.2 414 64.3 75.5 11.2
Vert. 2400.000 [PK 54.5 27.4 14.2 414 54.7 75.5 20.8
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test Report No

. 1 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 18, 2012
25 deg.C, 40%RH

No.1 Semi Anechoic Chamber
November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2437.0 MHz
IEEE802.11b
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 4874.000 [PK 45.3 31.3 6.9 411 424 73.9 315 100 0
Hori. 7311.000 [PK 46.5 36.6 8.6 414 50.3 73.9 23.6 100 0
Hori. 9748.000 |PK 458 387 9.5 389 55.1 739 18.8 100 0
Hori. 12185.000 |PK 47.1 39.5 10.7 39.3 58.0 739 159 100 0
Hori. 4874.000 (AV 36.0 313 6.9 411 331 53.9 20.8 100 0
Hori. 7311.000 |AV 37.6 36.6 8.6 41.4 414 53.9 125 100 0
Hori. 9748.000 |AV 34.6 387 9.5 38.9 43.9 53.9 10.0 100 0
Hori. 12185.000 |AV 33.2 395 10.7 39.3 44.1 53.9 9.8 100 0
Vert. 4874.000 [PK 45.7 31.3 6.9 411 42.8 73.9 311 100 0
Vert. 7311.000 |PK 453 36.6 8.6 414 49.1 739 248 100 0
Vert. 9748.000 |PK 446 387 95 38.9 53.9 739 20.0 100 0
Vert. 12185.000 |PK 45.0 395 10.7 39.3 55.9 739 18.0 100 0
Vert. 4874.000 (AV 34.8 31.3 6.9 411 31.9 53.9 220 100 0
Vert. 7311.000 |AV 375 36.6 8.6 414 413 53.9 126 100 0
Vert. 9748.000 |AV 335 38.7 9.5 38.9 42.8 53.9 111 100 0
Vert. 12185.000 |AV 33.6 395 10.7 39.3 44.5 53.9 94 100 0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.1 Semi Anechoic Chamber

Date November 18, 2012 November 22, 2012

Temperature / Humidity 25 deg.C, 40%RH 26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi

Mode TX, 2462.0 MHz

IEEE802.11b
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2483.500 [PK 51.6 275 143 41.4 52.0 73.9 21.9 213 299
Hori. 2486.500 |PK 489 275 14.3 414 49.3 73.9 24.6 213 299
Hori. 4924.000 [PK 45.7 315 6.9 41.0 43.1 73.9 30.8 100 0
Hori. 7386.000 |PK 45,9 36.7 8.7 415 49.8 73.9 24.1 100 0
Hori. 9848.000 |PK 47.0 38.9 9.5 38.9 56.5 73.9 17.4 100 0
Hori. 12310.000 |PK 45.2 395 10.8 39.3 56.2 73.9 17.7 100 0
Hori. 2483.500 |AV 46.8 275 143 41.4 47.2 53.9 6.7 213 299
Hori. 2486.500 |AV 41.2 275 143 41.4 41.6 53.9 12.3 213 299
Hori. 4924.000 [AV 37.0 315 6.9 41.0 34.4 53.9 195 100 0
Hori. 7386.000 |AV 37.4 36.7 8.7 415 41.3 53.9 12.6 100 0
Hori. 9848.000 |AV 35.4 38.9 9.5 38.9 44.9 53.9 9.0 100 0
Hori. 12310.000 |AV 35.1 395 10.8 39.3 46.1 53.9 7.8 100 0
Vert. 2483.500 |PK 49.1 275 14.3 41.4 49.5 73.9 24.4 100 132
Vert. 2486.500 |PK 437 275 143 41.4 44.1 73.9 29.8 100 132
Vert. 4924.000 [PK 45,6 315 6.9 41.0 43.0 73.9 30.9 100 0
Vert. 7386.000 |PK 455 36.7 8.7 415 49.4 73.9 245 100 0
Vert. 9848.000 |PK 445 38.9 9.5 38.9 54.0 73.9 19.9 100 0
Vert. 12310.000 |PK 44.6 395 10.8 39.3 55.6 73.9 183 100 0
Vert. 2483.500 |AV 43.6 275 143 41.4 44.0 53.9 9.9 100 132
Vert. 2486.500 |AV 40.2 275 14.3 414 406 53.9 13.3 100 132
Vert. 4924.000 AV 36.7 315 6.9 41.0 34.1 53.9 19.8 100 0
Vert. 7386.000 |AV 37.6 36.7 8.7 415 415 53.9 12.4 100 0
Vert. 9848.000 |AV 34.0 38.9 9.5 38.9 435 53.9 10.4 100 0
Vert. 12310.000 |AV 34.6 395 10.8 39.3 45.6 53.9 8.3 100 0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test Report No

. 1 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

No.3 Semi Anechoic Chamber
November 17, 2012

25 deg.C, 42%RH

Radiated Emission

No.1 Semi Anechoic Chamber

November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2412.0 MHz
IEEE802.11n(HT20), MCSO0
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 2390.000 [PK 68.2 274 142 414 68.4 739 55 212 299
Hori. 4824.000 [PK 46.2 31.1 6.8 41.2 42.9 73.9 31.0 100 0
Hori. 7236.000 |PK 48.1 36.6 85 414 51.8 739 221 100 0
Hori. 9648.000 [PK 445 38.6 9.4 38.9 53.6 73.9 20.3 100 0
Hori. 12060.000 |PK 457 395 10.7 394 56.5 739 174 100 0
Hori. 2390.000 |AV 50.8 27.4 14.2 414 51.0 53.9 2.9 212 299
Hori. 4824.000 (AV 349 311 6.8 412 316 53.9 223 100 0
Hori. 7236.000 |AV 37.3 36.6 8.5 414 41.0 53.9 12.9 100 0
Hori. 9648.000 |AV 34.6 386 94 38.9 43.7 53.9 10.2 100 0
Hori. 12060.000 |AV 36.5 395 10.7 394 47.3 53.9 6.6 100 0
Vert. 2390.000 [PK 67.4 27.4 14.2 414 67.6 73.9 6.3 172 10
Vert. 4824.000 [PK 46.3 311 6.8 412 43.0 739 309 165 28
Vert. 7236.000 [PK 45.7 36.6 8.5 414 49.4 73.9 245 100 0
Vert. 9648.000 |PK 442 386 94 389 533 739 206 100 0
Vert. 12060.000 [PK 46.5 39.5 10.7 394 57.3 73.9 16.6 100 0
Vert. 2390.000 |AV 515 274 142 414 51.7 53.9 2.2 172 10
Vert. 4824.000 |AV 35.0 31.1 6.8 41.2 31.7 53.9 22.2 165 28
Vert. 7236.000 |AV 36.7 36.6 85 414 40.4 53.9 135 100 0
Vert. 9648.000 |AV 35.2 386 94 389 443 53.9 9.6 100 0
Vert. 12060.000 |AV 35.0 39.5 10.7 394 45.8 53.9 8.1 100 0
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
20dBc Data Sheet (RBW 100kHz, VBW 300kHz
Polarity Frequency | Detector [ Reading Ant Loss Gain Resuli Limit Margin |Remark
Factor
[MHZ] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB]
Hori. 2412.000 [PK 94.6 275 142 414 94.9 - -|(carrier)R100k,V300k
Hori. 2400.000 |PK 64.2 27.4 14.2 414 64.4 74.9 10.5 |R100k,V300k
Vert. 2412.000 |PK 96.7 275 14.2 414 97.0 - -|(carrier)R100k,V300k
Vert. 2400.000 [PK 67.1 27.4 14.2 414 67.3 77.0 9.7 [R100k,V300k

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above

5GHz)) - Gain(Amprifier)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.1 Semi Anechoic Chamber
Date November 17, 2012 November 22, 2012
Temperature / Humidity 25 deg.C, 42%RH 26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi

Mode TX, 2437.0 MHz

IEEE802.11n(HT20), MCS0

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 212.233 (QP 337 16.8 9.3 317 28.1 435 154 156 318
Hori. 240.799 |QP 325 17.0 9.6 317 274 46.0 18.6 133 207
Hori. 353.343 [QP 39.2 15.1 74 317 30.0 46.0 16.0 100 56
Hori. 377.301 |QP 39.3 155 7.6 318 30.6 46.0 154 100 304
Hori. 4874.000 [PK 46.3 313 6.9 411 434 739 305 111 304
Hori. 7311.000 |PK 48.5 36.6 8.6 41.4 52.3 739 216 100 0
Hori. 9748.000 |PK 446 387 9.5 38.9 53.9 739 20.0 100 0
Hori. 12185.000 |PK 448 395 10.7 39.3 55.7 739 18.2 100 0
Hori. 4874.000 |AV 34.9 31.3 6.9 411 32.0 53.9 21.9 111 304
Hori. 7311.000 |AV 372 36.6 8.6 414 41.0 53.9 129 100 0
Hori. 9748.000 (AV 34.8 387 95 389 441 53.9 9.8 100 0
Hori. 12185.000 (AV 34.8 395 10.7 39.3 457 53.9 8.2 100 0
Vert. 147.458 |QP 325 14.9 8.6 318 242 435 19.3 100 80
Vert. 174.432 |QP 35.6 15.9 8.9 318 28.6 435 149 100 179
Vert. 4874.000 [PK 46.2 31.3 6.9 411 433 739 30.6 169 33
Vert. 7311.000 |PK 472 36.6 8.6 414 51.0 739 229 100 0
Vert. 9748.000 |PK 442 38.7 9.5 389 53.5 739 204 100 0
Vert. 12185.000 [PK 46.7 395 10.7 39.3 57.6 739 16.3 100 0
Vert. 4874.000 (AV 349 313 6.9 411 320 53.9 219 169 33
Vert. 7311.000 |AV 36.7 36.6 8.6 414 40.5 53.9 134 100 0
Vert. 9748.000 |AV 337 387 9.5 389 43.0 53.9 109 100 0
Vert. 12185.000 [AV 35.6 39.5 10.7 39.3 46.5 53.9 74 100 0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test Report No

. 1 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2462.0 MHz
IEEE802.11n(HT20), MCSO0
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 2483.500 [PK 63.3 275 143 414 63.7 739 10.2 211 302
Hori. 4924.000 [PK 46.1 315 6.9 41.0 435 73.9 304 100 0
Hori. 7386.000 |PK 46.4 36.7 8.7 415 50.3 739 236 100 0
Hori. 9848.000 |PK 442 38.9 9.5 38.9 53.7 739 20.2 100 0
Hori. 12310.000 |PK 442 395 10.8 39.3 55.2 739 18.7 100 0
Hori. 2483.500 |AV 53.3 275 143 41.4 53.7 53.9 0.2 211 302
Hori. 4924.000 (AV 37.8 315 6.9 41.0 352 53.9 18.7 100 0
Hori. 7386.000 |AV 36.7 36.7 8.7 415 40.6 53.9 133 100 0
Hori. 9848.000 |AV 34.0 389 9.5 38.9 435 53.9 10.4 100 0
Hori. 12310.000 |AV 338 395 10.8 39.3 448 53.9 9.1 100 0
Vert. 2483.500 [PK 62.6 275 14.3 414 63.0 73.9 10.9 173 8
Vert. 4924.000 [PK 46.2 315 6.9 41.0 43.6 739 30.3 162 26
Vert. 7386.000 |PK 46.5 36.7 8.7 415 50.4 739 235 100 0
Vert. 9848.000 |PK 445 389 9.5 389 54.0 739 19.9 100 0
Vert. 12310.000 |PK 45.0 39.5 10.8 39.3 56.0 739 17.9 100 0
Vert. 2483.500 |AV 52.4 275 143 414 52.8 53.9 11 173 8
Vert. 4924.000 (AV 37.9 315 6.9 41.0 35.3 53.9 18.6 162 26
Vert. 7386.000 |AV 35.9 36.7 8.7 415 39.8 53.9 14.1 100 0
Vert. 9848.000 |AV 34.6 389 9.5 389 441 53.9 9.8 100 0
Vert. 12310.000 |AV 34.0 39.5 10.8 39.3 45.0 53.9 8.9 100 0

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier)

*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2422.0 MHz

IEEE802.11n(HT40), MCSO

(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark

[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2390.000 [PK 61.1 274 142 414 61.3 739 126 212 297
Hori. 4844.000 [PK 46.3 31.2 6.8 411 43.2 73.9 30.7 100 0
Hori. 7266.000 |PK 46.7 36.6 85 414 50.4 739 235 100 0
Hori. 9688.000 |PK 44.4 38.6 9.5 38.9 53.6 739 20.3 100 0
Hori. 12110.000 |PK 46.1 395 10.7 394 56.9 739 17.0 100 0
Vert. 2390.000 |PK 62.5 274 14.2 41.4 62.7 739 11.2 175 9
Vert. 4844.000 [PK 46.4 312 6.8 411 433 739 30.6 100 0
Vert. 7266.000 |PK 47.4 36.6 85 41.4 51.1 739 228 100 0
Vert. 9688.000 |PK 452 386 9.5 38.9 54.4 739 195 100 0
Vert. 12110.000 |PK 46.4 395 10.7 394 57.2 739 16.7 100 0

(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark

Factor Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]

Hori. 2390.000 |AV 484 274 142 414 0.2 48.8 53.9 51
Hori. 4844.000 (AV 35.3 31.2 6.8 411 0.2 324 53.9 215
Hori. 7266.000 |AV 37.8 36.6 85 414 0.2 417 53.9 12.2
Hori. 9688.000 |AV 34.6 38.6 9.5 38.9 0.2 44.0 53.9 9.9
Hori. 12110.000 |AV 35.7 395 10.7 394 0.2 46.7 53.9 7.2
Vert. 2390.000 |AV 49.3 274 14.2 41.4 0.2 49.7 53.9 42
Vert. 4844.000 |AV 35.4 31.2 6.8 411 0.2 325 53.9 21.4
Vert. 7266.000 |AV 36.8 36.6 85 414 0.2 40.7 53.9 132
Vert. 9688.000 |AV 35.7 386 95 38.9 0.2 45.1 53.9 8.8
Vert. 12110.000 |AV 34.6 395 10.7 394 0.2 45.6 53.9 8.3

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above
*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us
*Qther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

5GHz)) - Gain(Amprifier) + Duty factor (refer to "Duty Factor Calculation™)

20dBc Data Sheet (RBW 100kHz, VBW 300kHz,

Polarity Frequency | Detector | Reading Ant Loss Gain Resuli Limit Margin  [Remark
Factor

[MHZ] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB]

Hori. 2422.000 [PK 87.0 275 14.2 414 87.3 - -

Hori. 2400.000 [PK 54.0 27.4 14.2 41.4 54.2 67.3 13.1

Vert. 2422.000 [PK 88.1 275 14.2 414 88.4 - -

Vert. 2400.000 |PK 56.4 27.4 14.2 41.4 56.6 68.4 11.8

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above

5GHz)) - Gain(Amprifier)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012
26 deg.C,

43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2437.0 MHz
IEEE802.11n(HT40), MCSO
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 4874.000 [PK 476 313 6.9 411 44.7 739 29.2 100 0
Hori. 7311.000 [PK 46.2 36.6 8.6 414 50.0 73.9 23.9 100 0
Hori. 9748.000 |PK 448 387 9.5 389 54.1 739 19.8 100 0
Hori. 12185.000 |PK 45.0 39.5 10.7 39.3 55.9 739 18.0 100 0
Vert. 4874.000 [PK 471 313 6.9 411 44.2 739 29.7 100 0
Vert. 7311.000 |PK 47.0 36.6 8.6 41.4 50.8 739 231 100 0
Vert. 9748.000 |PK 44.6 387 9.5 38.9 53.9 739 20.0 100 0
Vert. 12185.000 |PK 44.7 39.5 10.7 39.3 55.6 73.9 18.3 100 0
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark
Factor Factor
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]
Hori. 4874.000 (AV 35.6 313 6.9 411 0.2 329 53.9 210
Hori. 7311.000 |AV 37.9 36.6 8.6 41.4 0.2 41.9 53.9 12.0
Hori. 9748.000 |AV 35.0 387 9.5 389 0.2 445 53.9 94
Hori. 12185.000 |AV 35.3 39.5 10.7 39.3 0.2 46.4 53.9 75
Vert. 4874.000 (AV 346 313 6.9 411 0.2 319 53.9 220
Vert. 7311.000 |AV 36.7 36.6 8.6 41.4 0.2 40.7 53.9 13.2
Vert. 9748.000 |AV 34.6 387 9.5 38.9 0.2 44.1 53.9 9.8
Vert. 12185.000 |AV 34.6 39.5 10.7 39.3 0.2 45.7 53.9 8.2

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above
*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

5GHz)) - Gain(Amprifier) + Duty factor (refer to “Duty Factor Calculation")

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012
26 deg.C,

43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2452.0 MHz
IEEE802.11n(HT40), MCSO
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 2483.500 [PK 58.9 275 143 414 59.3 739 146 201 298
Hori. 4904.000 [PK 46.2 31.4 6.9 41.0 435 73.9 304 100 0
Hori. 7356.000 |PK 47.0 36.6 8.7 415 50.8 739 231 100 0
Hori. 9808.000 |PK 449 38.8 9.6 38.9 54.4 739 195 100 0
Hori. 12260.000 |PK 442 395 10.8 39.3 55.2 739 18.7 100 0
Vert. 2483.500 |PK 57.2 275 143 41.4 57.6 739 16.3 100 134
Vert. 4904.000 [PK 46.7 314 6.9 41.0 44.0 739 29.9 100 0
Vert. 7356.000 |PK 47.2 36.6 8.7 415 51.0 739 229 100 0
Vert. 9808.000 |PK 44.4 388 9.6 38.9 53.9 739 20.0 100 0
Vert. 12260.000 |PK 439 395 10.8 39.3 54.9 739 19.0 100 0
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark
Factor Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]
Hori. 2483.500 |AV 495 275 143 414 0.2 50.1 53.9 3.8
Hori. 4904.000 (AV 36.4 314 6.9 41.0 0.2 339 53.9 20.0
Hori. 7356.000 |AV 373 36.6 8.7 415 0.2 413 53.9 12.6
Hori. 9808.000 |AV 34.8 38.8 9.6 38.9 0.2 445 53.9 9.4
Hori. 12260.000 |AV 339 395 10.8 39.3 0.2 45.1 53.9 8.8
Vert. 2483.500 |AV 47.6 275 143 41.4 0.2 48.2 53.9 5.7
Vert. 4904.000 (AV 36.0 314 6.9 41.0 0.2 335 53.9 204
Vert. 7356.000 |AV 371 36.6 8.7 415 0.2 411 53.9 12.8
Vert. 9808.000 |AV 341 388 9.6 38.9 0.2 43.8 53.9 10.1
Vert. 12260.000 |AV 336 395 10.8 39.3 0.2 44.8 53.9 9.1

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above

*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us

5GHz)) - Gain(Amprifier) + Duty factor (refer to "Duty Factor Calculation")

*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2412.0 MHz
IEEE802.11n(HT20), MCS8
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 2390.000 [PK 62.3 274 142 414 62.5 739 114 204 301
Hori. 4824.000 [PK 46.8 31.1 6.8 41.2 435 73.9 304 100 0
Hori. 7236.000 |PK 47.0 36.6 85 414 50.7 739 232 100 0
Hori. 9648.000 |PK 441 38.6 9.4 38.9 53.2 739 20.7 100 0
Hori. 12060.000 |PK 457 395 10.7 394 56.5 739 174 100 0
Vert. 2390.000 |PK 61.2 274 14.2 41.4 61.4 739 125 212 9
Vert. 4824.000 [PK 474 311 6.8 412 44.1 739 29.8 100 0
Vert. 7236.000 |PK 48.0 36.6 85 41.4 51.7 739 222 100 0
Vert. 9648.000 |PK 438 386 94 38.9 52.9 739 21.0 100 0
Vert. 12060.000 |PK 46.0 395 10.7 394 56.8 739 17.1 100 0
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark
Factor Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]
Hori. 2390.000 |AV 50.2 274 142 414 0.2 50.6 53.9 33
Hori. 4824.000 (AV 34.8 311 6.8 412 0.2 31.7 53.9 222
Hori. 7236.000 |AV 35.7 36.6 85 414 0.2 39.6 53.9 143
Hori. 9648.000 |AV 35.7 38.6 9.4 38.9 0.2 45.0 53.9 8.9
Hori. 12060.000 |AV 35.2 395 10.7 394 0.2 46.2 53.9 7.7
Vert. 2390.000 |AV 495 274 14.2 41.4 0.2 49.9 53.9 4.0
Vert. 4824.000 |AV 35.7 31.1 6.8 41.2 0.2 32.6 53.9 213
Vert. 7236.000 |AV 36.9 36.6 85 414 0.2 40.8 53.9 131
Vert. 9648.000 |AV 34.8 386 9.4 38.9 0.2 441 53.9 9.8
Vert. 12060.000 |AV 336 395 10.7 394 0.2 44.6 53.9 9.3

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above
*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us
*Qther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

5GHz)) - Gain(Amprifier) + Duty factor (refer to "Duty Factor Calculation™)

20dBc Data Sheet (RBW 100kHz, VBW 300kHz,

Polarity Frequency | Detector | Reading Ant Loss Gain Resuli Limit Margin  [Remark
Factor

[MHZ] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB]

Hori. 2412.000 [PK 92.1 275 14.2 414 92.4 - -

Hori. 2400.000 |PK 59.0 274 142 414 59.2 724 132

Vert. 2412.000 [PK 95.2 275 14.2 414 95.5 - -

Vert. 2400.000 |PK 59.4 27.4 14.2 41.4 59.6 75.5 15.9

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above

5GHz)) - Gain(Amprifier)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.1 Semi Anechoic Chamber
Date November 17, 2012 November 22, 2012
Temperature / Humidity 25 deg.C, 42%RH 26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi

Mode TX, 2437.0 MHz

IEEE802.11n(HT20), MCS8

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 4874.000 [PK 46.0 313 6.9 411 43.1 739 30.8 100 0
Hori. 7311.000 [PK 46.3 36.6 8.6 414 50.1 73.9 23.8 100 0
Hori. 9748.000 |PK 453 387 9.5 389 54.6 739 19.3 100 0
Hori. 12185.000 |PK 455 39.5 10.7 39.3 56.4 739 175 100 0
Vert. 4874.000 [PK 46.5 313 6.9 411 43.6 739 30.3 100 0
Vert. 7311.000 |PK 46.2 36.6 8.6 41.4 50.0 739 239 100 0
Vert. 9748.000 |PK 44.0 387 9.5 38.9 533 739 20.6 100 0
Vert. 12185.000 |PK 45.2 39.5 10.7 39.3 56.1 73.9 17.8 100 0

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark
Factor Factor
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]
Hori. 4874.000 (AV 36.8 313 6.9 411 0.2 341 53.9 19.8
Hori. 7311.000 |AV 35.6 36.6 8.6 41.4 0.2 39.6 53.9 143
Hori. 9748.000 |AV 334 387 9.5 389 0.2 429 53.9 11.0
Hori. 12185.000 |AV 35.8 39.5 10.7 39.3 0.2 46.9 53.9 7.0
Vert. 4874.000 (AV 35.7 313 6.9 411 0.2 33.0 53.9 209
Vert. 7311.000 |AV 35.2 36.6 8.6 41.4 0.2 39.2 53.9 147
Vert. 9748.000 |AV 35.2 387 9.5 38.9 0.2 447 53.9 9.2
Vert. 12185.000 |AV 35.0 39.5 10.7 39.3 0.2 46.1 53.9 7.8

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor (refer to “Duty Factor Calculation")
*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us

*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2462.0 MHz
IEEE802.11n(HT20), MCS8
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 2483.500 [PK 61.9 275 143 414 62.3 739 116 100 300
Hori. 4924.000 [PK 46.1 315 6.9 41.0 435 73.9 304 100 0
Hori. 7386.000 |PK 46.5 36.7 8.7 415 50.4 739 235 100 0
Hori. 9848.000 |PK 40.5 38.9 9.5 38.9 50.0 739 239 100 0
Hori. 12310.000 |PK 458 395 10.8 39.3 56.8 739 171 100 0
Vert. 2483.500 |PK 62.2 275 143 41.4 62.6 739 11.3 126 269
Vert. 4924.000 [PK 46.4 315 6.9 41.0 43.8 739 30.1 100 0
Vert. 7386.000 |PK 46.2 36.7 8.7 415 50.1 739 238 100 0
Vert. 9848.000 |PK 439 389 9.5 38.9 534 739 205 100 0
Vert. 12310.000 |PK 45.3 395 10.8 39.3 56.3 739 17.6 100 0
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark
Factor Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]
Hori. 2483.500 |AV 514 275 143 414 0.2 52.0 53.9 19
Hori. 4924.000 (AV 35.8 315 6.9 41.0 0.2 334 53.9 20.5
Hori. 7386.000 |AV 35.6 36.7 8.7 415 0.2 39.7 53.9 14.2
Hori. 9848.000 |AV 34.7 38.9 9.5 38.9 0.2 44.4 53.9 9.5
Hori. 12310.000 |AV 332 395 10.8 39.3 0.2 44.4 53.9 95
Vert. 2483.500 |AV 52.0 275 143 41.4 0.2 52.6 53.9 13
Vert. 4924.000 (AV 354 315 6.9 41.0 0.2 33.0 53.9 20.9
Vert. 7386.000 |AV 35.2 36.7 8.7 415 0.2 39.3 53.9 146
Vert. 9848.000 |AV 33.0 389 95 38.9 0.2 427 53.9 11.2
Vert. 12310.000 |AV 345 395 10.8 39.3 0.2 45.7 53.9 8.2

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above

*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us

5GHz)) - Gain(Amprifier) + Duty factor (refer to "Duty Factor Calculation")

*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2422.0 MHz

IEEE802.11n(HT40), MCS8

(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark

[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 2390.000 [PK 61.6 274 142 414 61.8 739 121 236 301
Hori. 4844.000 [PK 46.3 31.2 6.8 411 43.2 73.9 30.7 100 0
Hori. 7266.000 |PK 471 36.6 85 414 50.8 739 231 100 0
Hori. 9688.000 |PK 435 38.6 9.5 38.9 52.7 739 21.2 100 0
Hori. 12110.000 |PK 46.0 395 10.7 394 56.8 739 171 100 0
Vert. 2390.000 |PK 62.3 274 14.2 41.4 62.5 739 114 230 304
Vert. 4844.000 [PK 46.4 312 6.8 411 433 739 30.6 100 0
Vert. 7266.000 |PK 47.3 36.6 85 41.4 51.0 739 229 100 0
Vert. 9688.000 |PK 453 386 9.5 38.9 545 739 19.4 100 0
Vert. 12110.000 |PK 46.4 395 10.7 394 57.2 739 16.7 100 0

(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark

Factor Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]

Hori. 2390.000 |AV 51.2 274 142 414 0.4 51.8 53.9 21
Hori. 4844.000 (AV 37.6 31.2 6.8 411 0.4 349 53.9 19.0
Hori. 7266.000 |AV 382 36.6 85 414 0.4 423 53.9 116
Hori. 9688.000 |AV 35.7 38.6 9.5 38.9 0.4 453 53.9 8.6
Hori. 12110.000 |AV 371 395 10.7 394 0.4 48.3 53.9 5.6
Vert. 2390.000 |AV 50.5 274 14.2 41.4 0.4 51.1 53.9 2.8
Vert. 4844.000 |AV 37.6 31.2 6.8 411 0.4 34.9 53.9 19.0
Vert. 7266.000 |AV 374 36.6 85 41.4 0.4 415 53.9 12.4
Vert. 9688.000 |AV 35.6 386 95 38.9 0.4 45.2 53.9 8.7
Vert. 12110.000 |AV 36.2 395 10.7 394 0.4 474 53.9 6.5

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above

*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us

5GHz)) - Gain(Amprifier) + Duty factor (refer to "Duty Factor Calculation™)

*Qther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

20dBc Data Sheet (RBW 100kHz, VBW 300kHz,

Polarity Frequency | Detector | Reading Ant Loss Gain Resuli Limit Margin  [Remark
Factor

[MHZ] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB]

Hori. 2422.000 [PK 86.6 275 14.2 414 86.9 - -

Hori. 2400.000 |PK 52.8 274 142 414 53.0 66.9 139

Vert. 2422.000 [PK 87.4 275 14.2 414 87.7 - -

Vert. 2400.000 |PK 52.4 27.4 14.2 41.4 52.6 67.7 15.1

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above

5GHz)) - Gain(Amprifier)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber

November 17, 2012

25 deg.C, 42%RH

No.1 Semi Anechoic Chamber
November 22, 2012

26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi
Mode TX, 2437.0 MHz
IEEE802.11n(HT40), MCS8
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 4874.000 [PK 458 313 6.9 411 42.9 739 31.0 100 0
Hori. 7311.000 [PK 46.7 36.6 8.6 414 50.5 73.9 23.4 100 0
Hori. 9748.000 |PK 46.0 387 9.5 389 55.3 739 18.6 100 0
Hori. 12185.000 |PK 46.2 39.5 10.7 39.3 57.1 739 16.8 100 0
Vert. 4874.000 [PK 46.5 313 6.9 411 43.6 739 30.3 100 0
Vert. 7311.000 |PK 45.8 36.6 8.6 41.4 49.6 739 243 100 0
Vert. 9748.000 |PK 44.6 387 9.5 38.9 53.9 739 20.0 100 0
Vert. 12185.000 |PK 45.8 39.5 10.7 39.3 56.7 73.9 17.2 100 0
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark
Factor Factor
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]
Hori. 4874.000 (AV 35.9 313 6.9 411 0.4 334 53.9 205
Hori. 7311.000 |AV 36.8 36.6 8.6 41.4 0.4 41.0 53.9 129
Hori. 9748.000 |AV 35.8 387 9.5 389 0.4 455 53.9 84
Hori. 12185.000 |AV 34.8 39.5 10.7 39.3 0.4 46.1 53.9 7.8
Vert. 4874.000 (AV 35.7 313 6.9 411 0.4 332 53.9 20.7
Vert. 7311.000 |AV 36.8 36.6 8.6 41.4 0.4 41.0 53.9 129
Vert. 9748.000 |AV 35.8 387 9.5 38.9 0.4 455 53.9 84
Vert. 12185.000 |AV 34.8 39.5 10.7 39.3 0.4 46.1 53.9 7.8

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above
*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

5GHz)) - Gain(Amprifier) + Duty factor (refer to “Duty Factor Calculation")

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.1 Semi Anechoic Chamber
Date November 17, 2012 November 22, 2012
Temperature / Humidity 25 deg.C, 42%RH 26 deg.C, 43%RH

Engineer Kenichi Adachi Kenichi Adachi

Mode TX, 2452.0 MHz

IEEE802.11n(HT40), MCS8

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency | Detector | Reading | Ant.Fac. Loss Gain Resuli Limit Margin Height Angle [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 2483.500 [PK 58.2 27.5 14.3 41.4 58.6 73.9 15.3 159 62
Hori. 4904.000 [PK 46.3 31.4 6.9 41.0 43.6 73.9 30.3 100 0
Hori. 7356.000 |PK 476 36.6 8.7 415 514 739 225 100 0
Hori. 9808.000 |PK 442 38.8 9.6 38.9 53.7 739 20.2 100 0
Hori. 12260.000 |PK 421 395 10.8 39.3 53.1 739 20.8 122 287
Vert. 2483.500 |PK 60.2 275 143 41.4 60.6 739 133 100 0
Vert. 4904.000 [PK 46.4 314 6.9 41.0 43.7 739 30.2 100 0
Vert. 7356.000 |PK 47.2 36.6 8.7 415 51.0 739 229 100 0
Vert. 9808.000 |PK 452 388 9.6 38.9 54.7 739 19.2 100 0
Vert. 12260.000 |PK 43.0 395 10.8 39.3 54.0 739 19.9 100 0

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency | Detector | Reading Ant Loss Gain Duty Result Limit Margin [Remark
Factor Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuVv/m]| [dB]
Hori. 2483.500 |AV 50.2 275 143 414 0.4 51.0 53.9 29
Hori. 4904.000 (AV 36.5 314 6.9 41.0 0.4 342 53.9 19.7
Hori. 7356.000 |AV 36.2 36.6 8.7 415 0.4 40.4 53.9 135
Hori. 9808.000 |AV 35.6 38.8 9.6 38.9 0.4 455 53.9 8.4
Hori. 12260.000 |AV 35.1 395 10.8 39.3 0.4 46.5 53.9 74
Vert. 2483.500 |AV 51.6 275 143 41.4 0.4 52.4 53.9 15
Vert. 4904.000 (AV 36.3 314 6.9 41.0 0.4 34.0 53.9 19.9
Vert. 7356.000 |AV 36.9 36.6 8.7 415 0.4 411 53.9 12.8
Vert. 9808.000 [AV 35.6 38.8 9.6 389 0.4 455 53.9 8.4
Vert. 12260.000 |AV 35.8 395 10.8 39.3 0.4 47.2 53.9 6.7

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor (refer to "Duty Factor Calculation")
*8.2.4 Alternative 1 was applied to AV detection, since the duty cycle is less than 98% and video triggering or signal gating cannot be us

*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps

Tx, 2412MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

2 Agilent RL H Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpW #fitten 28 dB
#Peak #Peak
Log Loy
10 16
dB/ dB/
1] Dl
787 787
dBuv dBwY
ik i A st th
Lgfy M{rﬁ-“f"“ ittt V_ﬁ’,rm‘.‘ i okt i ;'m‘ n;h‘.":w Lafu
s1 82 | 5152
Start 9.00 kHz T Stop 150.09 kHz Start 158 kHz Stop 36,008 MHz
#Res BH 200 Hz #UBH 620 Hz Sweep 2.279 5 (1201 pts) #Res BH 19 kHz #UBH 30 kHz Sweep 285.3 ms (1261 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
30MHz - 1GHz
¥ Agilent RL
Ref 187 dBpV #fitten 20 dB
#Peak
Log
10
dB/
1]
79.7
dBpY
LaRv
51 52
Start 30.0 MHz Stop 1.800 6 GHz
#Res BH 100 kHz #UBH 308 kHz Sween 92.72 ms (1201 pts)
Marker  Trace Type ¥ Auis finplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile

66



Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps

Tx, 2412MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
2 Agilent RL H Agilent RL
Mkrl 2.412 GHz
Ref 167 dBpl #Atten 28 dB 39.79 dBpl Ref 167 dBpl #Atten 20 dB
#Peak #Peak
Log Log
19 10
dB/ dB/
, | .
dBpY e s BN s . el ek ‘
LgAv LgAv
5152 5152

Start 1080 GHz
#Res BH 100 kHz

Start 5600 GHz
#Res BH 100 kHz

Ston 5.608 GHz

#UBH 300 kHz Sweep 382.3 ms (1261 pts)

Ston 16,080 GHz

#UBH 300 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type ¥ fixis Anplitude Marker  Trace Type ¥ fis fnplitude
1 @ Freg 2,412 BHz 99.79 dBul
10GHz - 15GHz 15GHz - 20GHz

¥ Agilent RL # Agilent RL
Ref 167 dBpV #Atten 20 dB Ref 167 dEpV #Atten 20 dB
#Peak #Peak
Log Log
18 19
dB/ dB/
ul} 1]
zgju - P B e it Ml D ggju bramadtaoat ANy Mt gt wirtt ]
LgAv LgRv
51 82 S1 82
Start 10.008 GHz Stop 15.008 GHz Start 15.0008 GHz Stop 20.808 GHz
#Res BH 108 kHz #VEW 308 kHz Sweep 477.9 ms (1201 pts) #Res BH 160 kHz #VEW 308 kHz Srreep 477.9 ms (1201 pts)

Marker  Trace Type ¥ Ruis finplitude Marker  Trace Type ¥ Rz finplitude

20GHz - 25GHz

#- Agilent RL
Ref 187 dBpV #Atten 20 dB
#Peak
Log
18
dB/
Dl
Zg.?u VT e AR T, farmrsb L g B e PP

n
LgAv
S1 2]

Start 20.800 GHz
#Res BH 108 kHz

Stop 25,000 GHz

#UBH 308 kHz Sweep 477.9 ms (1201 pts)

Markar Trace

Typa

¥ fixis Anplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401

67



Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps

Tx, 2437MHz (below 1GHz)
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150kHz - 30MHz
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps

Tx, 2437MHz (above 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps

Tx, 2462MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps

Tx, 2462MHz (above 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps
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3 Agilent RL 3 Agilent RL
Mkrd  2.397 @8 GHz Mkr3 2.486 58 GHz
R;F }(@7 dBpV #Atten 20 dB 68.53 dBpY RSF }(@7 dBpV #Atten 28 dB 48.48 dBpY
#Feal Mﬁ #Heal
Log o Log Mﬂﬁvﬂ"m
18 ﬂf i \lf“\ 16 Fﬂ
&8/ 1 w o8/ I i
/ \ " i % oy
py %y Tl A Y ]
o il I T @ b
89.1 83.1
o T MRV PO S " ot T S "
Lafv Lafv
51 82 S1 82
Start 2.330 68 GHz Stop 2.430 88 GHz Start 2.440 @68 GHz Stop 2.540 @8 GHz
#Res BH 108 kHz #VEW 308 kHz Stieep 9.6 ms (1261 pts) #Res BH 160 kHz #VEW 308 kHz Sweep 9.6 ms (1201 pts)
Marker  Trace Type W Axis Anplitude Marker  Trace Type W Axis Anplitude
1 3 Fraq 2.41A 58 GHz 168.13 dBpU 1 3 Fraq 2.460 A8 GHz 183.12 dBpl
2 3 Freq 2.460 @B GHz EH.5E dBpl 2 3 Freq 2.483 56 BHz 49,43 dBpl)
3 (&3] Fraeg 2.398 86 GHz Az2.28 dBpl 3 (&3] Fraeg 2,486 56 GHz 48,48 dBpl
4 @ Freg 2.397 86 GHz 68.53 dBul

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401

72



Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps

Tx, 2412MHz (below 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps

Tx, 2412MHz (above 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps

Tx, 2437MHz (below 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps

Tx, 2437MHz (above 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps

Tx, 2462MHz (below 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps

Tx, 2462MHz (above 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
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Tx, 2412MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
2 Agilent RL H Agilent RL
Mkrl 2.412 GHz

Ref 117 dBpl #Atten 20 dB 96.66 dBpY Ref 117 dBpl #fitten 28 dB
#Peak #Peak
Log Loy
10 16
dB/ dB/
1] Dl
766 ‘ ‘ 768
dBpY ,.4‘ L\ dBpY
LAy = - g | Lafiy AR iR et
31 52 s1 52
Start 1.000 GHz Stop 5,000 GHz Start 5000 GHz Stop 16008 GHz
#Res BH 108 kHz #UBK 306 kHz Sweep 382.3 ms (1261 pts) #Res BH 100 kHz #UBK 386 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

1 @ Freq 2,412 Gz 96.65 dBuy
10GHz - 15GHz 15GHz - 20GHz

¥ Agilent RL # Agilent RL
Ref 117 dBpV #fitten 20 dB Ref 117 dBpV #fitten 26 dB
#Peak #Peak
Log Log
10 18
dB/ dB/
1] DI
766 768
dBpU A vt dBpU A b ., g, A o
LaAy S e e P Lafrv »
51 52 51 52
Start 16808 GHz Stop 15.980 GHz Start 15.098 GHz Stop 20080 GHz
#Res BH 100 kHz #UBH 308 kHz Sween 477.9 ms (1201 pts) #Res BH 100 kHz #UBH 308 kHz Sween 477.9 ms (1201 pts)

Marker  Trace Type ¥ Auis finplitude Marker  Trace Type ¥ Auis finplitude

20GHz - 25GHz

#- Agilent RL
Ref 117 dBuV #Atten 20 dB
#Peak
Log
16
dB/
1]
76.6
4By n i L. oy sidlg
LgAv —
$1 32
Start 20.800 GHz Stop 25.008 GHz
#Res BH 108 kHz #UBH 308 kHz Sweep 477.8 ms (1201 pts)

Marker  Trace Typa ¥ Axie Anplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile

81



Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)

Tx, 2437MHz (below 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)

Tx, 2462MHz (below 1GHz)
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Test Report No.

: 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)

Tx, 2462MHz (above 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)

Tx, 2452MHz (above 1GHz)
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Band Edge compliance
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3 (&3] Freg 2.39@ 86 GHz 58.27 dBpl

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2412MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
o o

P | e T

S A i i e | , T " ot i .

g L LT SIS TR S el | Lofy
51 82 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

30MHz - 1GHz

Ref 18
#Peak
Log
16
dB/

Ol
75.8
dBpY

LaAv

$1 82
Start

%% Agilent

7 dBpY

#Atten 20 dB

RL

0.0 MHz
#Res BH 108 kHz

#UBH 380 kHz

Stop 1.8

B B GHz

Sween 92.72 ms (1261 pts)

Mark

ar Traca

Type

o Ayis

Anplituda

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

:+81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2412MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.412 GHz

Ref 107 dBpY #Atten 20 dB 95.67 dBpv Ref 107 dBpY #Atten 28 dB
#Peak L #Peak
Log Log
10 10
dB/ dB/
1] H 1]
758 75.8
dBpY e v JL" T dBpY o il e o
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

1 @ Freg 2.412 GHz 95,87 dBpl
10GHz - 15GHz 15GHz - 20GHz

# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
o o

X " X o St b,
B e i ity dBpY » L s
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)

Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda

20GHz - 25GHz

¥ Agilent RL

Ref 187 dBpY #Atten 26 dB
#Peak

Loy
16
dB/

ol
758 U0 PRSI . I BRI P it
dBpY

LaAv

5182
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #YBH 380 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type i Ruis fnplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2437MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

4 Agilent

Ref 87 dBpY #Atten 20 dB

RL

#Peak

Log
19

dB/

1]

771

dBpY

e n
Lo [Pt it

Il " "
e #hTﬁW“ﬁWﬁﬂyﬂ*ﬂy1y T

-
T

st 82 [

Start 9.00 kHz

#Res BH 200 Hz #VEH 620 Hz

© Stop 150.00 kHz
Sweep 2.279 5 (1201 prs)

# Agilent

Ref 97 dBpY

#Atten 20 dB

RL

#Peak

Log
19

dB/

DI

77l

dBpY

Lafw

51 s

Start 150 kHz

#Res BH 18

kHz

#YEH 30 kHz

Stop 30.800 MHz
Sweep 285.3 ms (1201 pts)

Marker  Trace Type X fixis

Anplitude

Marker

Trace

Type

# Rxig

Anplitude

30MHz - 1GHz

%% Agilent

Ref 107 dBpY #Atten 20 dB

RL

#Peak

Log
18

dB/

Ol

771

dBpY [ bt .

LaAv

S1 82

Start 38.0 MHz

#Res BH 108 kHz #UBH 380 kHz

Stop 1.880 6 GHz
Sween 92.72 ms (1261 pts)

Markar  Traca Typa W fixis

Anplituda

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
:+81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2437MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.437 GHz
Ref 107 dBpY #Atten 20 dB 97.17 dBpv Ref 107 dBpY #Atten 28 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] “ 1]
771 e B s
dBpY X e “J \“ X dBpY T + s ana o
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
1 @ Freg 2.437 GHz 97.17 4Bl
10GHz - 15GHz 15GHz - 20GHz
# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
71 78
5 b B A . A i L) « i
dBpY it st st dBpY
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)
Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda
20GHz - 25GHz
¥ Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Loy
16
dB/
1]
771 P B R— " - ettt
dBpY
LaAv
51 82
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type i Ruie fnplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

TX, 2462MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
i i

P P heny

m L hnshid " wt

Lafly mm' .’T"l"J "‘V'l' "”dff A";“"h"l“" J'.;""J!\' W "I"m‘ 'M"J'i' Tw L's a CLAR rwm Lofiv
5152 \ 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

30MHz - 1GHz

%% Agilent

Ref 107 dBpY

#Atten 20 dB

RL

#Peak

Log
18

dB/

1]

773

dBpY

LaAv

S1 82

Start 38.0 MHz
#Res BH 100 kHz

#UBH 380 kHz

Stop 1.880 6 GHz
Sween 92.72 ms (1261 pts)

Markar Traca

Typa W fixis

Anplituda

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
:+81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2462MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.462 GHz

Ref 107 dBpY #Atten 20 dB 97.36 dBpY Ref 107 dBpY #Atten 28 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] } l 1]
773 773
dBe [, rwn L .. e dBpl) e - b Y ot
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

1 @ Freg 2.462 GHz 97.36 4Bl
10GHz - 15GHz 15GHz - 20GHz

# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
e e
Bl reeas » il i T S W -
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)

Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda

20GHz - 25GHz

¥ Agilent RL

Ref 187 dBpY #Atten 26 dB
#Peak

Loy
16
dB/

ol
T3 | omaohborefr ey ittt . ot o
dBpY

LaAv

5182
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #YBH 380 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type i Ruis fnplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2412MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

#Res BH 108 kHz #UBH 380 kHz

Sween 92.72 ms (1261 pts)

Markar  Traca Typa W fixis

Anplituda

¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
G |

W W ; f bl A

[ sl aolahin " Lkl

Lafly WW e “PJ'” AT hv'i ety -wlv\ v ‘Hrn'r (R ) “rw*wm LoRy ’
5152 \ 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

30MHz - 1GHz

# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
Ol
757
dBpY
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
:+81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2412MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.412 GHz

Ref 107 dBpY #Atten 20 dB 95.79 dBpv Ref 107 dBpY #Atten 28 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] H 1]
757 ‘j \‘ 757 N
dBrY [ PP L - dBpY e e —
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

1 @ Freg 2.412 GHz 95,79 4Bl
10GHz - 15GHz 15GHz - 20GHz

# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
1] 1]
757 } | it n N TN - N o -
dBpY dBpY =
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)

Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda

20GHz - 25GHz

¥ Agilent RL

Ref 187 dBpY #Atten 26 dB
#Peak

Loy
16
dB/

1]
757
dBpY

LaAv

5182
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #YBH 380 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type i Ruis fnplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2437MHz (below 1GHz)

9kHz - 150kHz 150kHz - 30MHz
¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
789 78.9
dBpY or i dBpY TV " "
Lafv Ao St Mttt nv‘.'llu L AT i Mﬂ Lafv :
5152 \ | | s s2
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
30MHz - 1GHz
# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
ol
789
dBwY - - P ™ Iy
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 92.72 ms (1261 pts)
Markar  Traca Typa W iz Anplituda

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2437MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.437 GHz

Ref 107 dBpY #Atten 20 dB 98.59 dBpv Ref 107 dBpY #Atten 28 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] I % 1]
789 78.9
dBpY | — i - A R T e s ST APV
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

1 @ Freg 2.437 GHz 98.99 dBpl
10GHz - 15GHz 15GHz - 20GHz

# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
o o

: . : I il X " "
By [ttt = BN :
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)

Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda

20GHz - 25GHz

%% Agilent

RL

#Atten 20 dB

Ref 187 dBpY
#Peak

Loy
16

dB/

ol

789

dBpY
LaAv

5182

Start 20,800 GHz
#Res BH 180 kHz

Stop 25.000 GHz
#YBH 380 kHz Sweep 477.9 ms (1281 pts)

Marker Trace

Type i Ruis fnplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2462MHz (below 1GHz)

9kHz - 150kHz 150kHz - 30MHz
¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
i o |
P P Y o ko A oo, I A "
Lo [ e A | Lof
5152 | 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
30MHz - 1GHz
# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
1]
775
dBpY ST g T 7 -
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 92.72 ms (1261 pts)
Markar  Traca Typa W iz Anplituda

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2462MHz (above 1GHz)

1GHz - 5GHz

5GHz - 10GHz

¥ Agilent RL

t Agilent
Mkrl 2.462 GHz

#Atten 20 dB

RL

Ref 187 dBpY #Atten 20 dB 97.58 dBpY Ref 187 dBpY
#Peak #Peak

Log Log

19 19

dB/ dB/

ol J l i}

775 775

dBpY Y = 'J k c e dBpV |
Lafy Lafw

5182 5132

Start 1.800 GHz
#Res BH 100 kHz

Stop 5800 GHz
Sweep 382.3 ms (1261 pts)

Start 5.800 GHz

#UBH 380 kHz #Res BH 100 kHz

#YBH 380 kHz

Stop 10800 GHz
Sweep 477.9 ms (1201 pts)

#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz

#YBH 380 kHz

Marker  Trace Type X fiis Fnplitude Marker  Trace Type X fixis fnplitude
1 [ Freq 2.462 BHz 97.58 dBpll
10GHz - 15GHz 15GHz - 20GHz

# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ 4B/
7 S
By “ 4By . v
LgRv LgRv
S1 82 S1 52
Start 18.080 GHz Stop 15.808 GHz Start 15080 GHz Stop 26868 GHz

Sweepn 477.9 ms (1201 pts)

Markar  Traca Typa W fixis Anplituda Markar  Trace

Type

i Axis

finplituda

20GHz - 25GHz

¥ Agilent RL

#Atten 20 dB

Ref 187 dBpY
#Peak

Loy
16
dB/

1]
775 L
dBpY

LaAv

ok

51 82
Start 20,800 GHz
#Res BH 108 kHz #UBH 300 kHz
Marker  Trace Type i Ruis

Stop 25.000 GHz
Sweep 477.9 ms (1281 pts)
fnplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2412MHz TX, 2462MHz
3 Agilent RL # Agilent RL
Mkr3 2.390 69 GHz Mkr2 2.483 58 GHz
Ref 107 dBpY #Atten 20 dB 49.70 dBpY Ref 1607 dBpY #htten 20 dB 54.61 dBwY
#Peak 1 #Peak
Log Log ?Wl.
10 e s 10 [
dB/ ,/J \\ dB/ / \\
_(W T2
’, 't 4, e
dBut e frowt \
LgAv Lgfv
S1 82 S1 52
Start 2.330 00 GHz Stop 2.430 99 GHz Start 2.449 00 GHz Stop 2,540 99 GHz
#Res BH 100 kHz #UBH 360 kHz Sweep 9.6 ms (1201 pts) #Res BH 180 kHz #UBH 368 kHz Sweep 9.6 ms (1201 pts)
Marker  Trace Type W fxis fuplituda Marker  Trace Type W s fuplitude
1 3 Freq 2.416 92 GHz 97.67 dBpll 1 €N Freq 2.486 92 BHz 90.63 dBpll
2 £ Freg 2.486 @8 GHz 64.72 dBull 2 @ Freaq 2.483 58 GHz 54.61 dBul
3 £ Freg 2.396 @8 GHz 49,78 Bl
Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)
TX, 2412MHz TX, 2462MHz
¥ Agilent RL ¥ Agilent RL
Mkr3 2.398 8@ GHz Mkr2 2.483 56 GHz
Ref 107 dBpY #Atten 20 dB 57.19 dBpV Ref 187 dBpV #Atten 20 dB 58.59 dBpl
#Peak #Peak
Log ” Lag b W
10 i v 16 P
4B/ | | 4B/ | |
] ™™ T hag
ol . ol il e
79.8 88.3
B - o Bl . e
Lgfu Lgfv
51 52 51 52
Start 2.339 96 GHz Stop 2.430 89 GHz Start 2.448 08 GHz Stop 2.548 89 GHz
#Res BH 109 kHz #VBH 300 kHz Sreep 9.6 ms (1201 ptsh #Res BH 100 kHz #VBH 300 kHz Sweep 9.6 ms (1201 pts)
Marker  Trace Type W fixis finplitude Marker  Trace Type ¥ fixis finplitude
1 @ Frag 2.418 67 GHz 99.61 Byl 1 @ Freg 2.460 7 GHz 106.39 dBpy
2 @ Freg 2.488 89 GHz 67.77 dBpll 2 @ Freg 2.483 58 GHz 56.59 dBpll
3 @ Freg 2.398 88 GHz 57.19 dBpll

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
:+81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

TX, 2422MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
70.5 70.5
dBpY o N A dBpY -
YY) | ) Joballl i 1 Il =
Lafv M’I LRI A N ) L L Jl‘“w. 4 T I’IF Y ;‘r e lw wwnw‘ Laftu
5152 \ 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
30MHz - 1GHz
# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
ol
7065
dBpY |1
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 92.72 ms (1261 pts)
Markar  Traca Typa W iz Anplituda

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2422MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.422 GHz
Ref 107 dBpY #Atten 20 dB 90.54 dBpv Ref 107 dBpY #Atten 28 dB
#Peak #Peak
Log Log
10 i 10
dB/ I dB/
il
I
1] f \I 1]
70.5 70.5
dBeY [ W.WWJ \ T = BV | At o’
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
1 @ Freg 2.422 GHz 98,54 dBpl
10GHz - 15GHz 15GHz - 20GHz
# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
s s
X — i . v, o i M ,
By [ R s - e : '
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)
Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda
20GHz - 25GHz
¥ Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Loy
16
dB/
ol
ngﬁv NPT PR Ao S . M, rmiermi]
in
LaAv
51 82
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type i Ruie FAnplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2437MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

Markar  Traca Typa W fixis

Anplituda

¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
G o |

" 4 ~ i~ " b

st o bt o

Loy bl M il 1 e i M s LoP
st 52 | \ | 5182
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

30MHz - 1GHz

# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
1]
753
dBpY " v -
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 92.72 ms (1261 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
:+81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2437MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.437 GHz
Ref 107 dBpY #Atten 20 dB 95.30 dBpY Ref 107 dBpY #Atten 28 dB
#Peak T #Peak
Log r Log
10 10
4B/ | a5/
|

1] f \ 1]
753 75.3 . )
dBwY y ——— u....wj \ ot T dBpll . e s o
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

1 @ Freg 2.437 GHz 95,38 4Bl
10GHz - 15GHz 15GHz - 20GHz

# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
%3 %
i ™ N - e o B i o ot — a
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)

Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda

20GHz - 25GHz

¥ Agilent RL

Ref 187 dBpY #Atten 26 dB
#Peak

Loy
16
dB/

ol
753 g . o P N e
dBp

LaAv

5182
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #YBH 380 kHz Sweep 477.9 ms (1281 pts)
Marker  Trace Type i Ruis fnplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2452MHz (below 1GHz)

9kHz - 150kHz 150kHz - 30MHz
¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
& &
" PV et Ayl Ty iy m n . syl by
Al " M " -
Lafly Jihin g A e L L B LS T Lafv
51 82 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
30MHz - 1GHz
# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
ol
7065
Bt ‘ e
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 92.72 ms (1261 pts)
Markar  Traca Typa W iz Anplituda

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

Tx, 2452MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.452 GHz
Ref 107 dBpY #Atten 20 dB 90.54 dBpv Ref 107 dBpY #Atten 28 dB
#Peak #Peak
Log Log
10 A 10
dB/ dB/
1] J \I 1]
70.5 70.5 L
L I [ - 2 - U I
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
1 @ Freg 2.452 GHz 98,54 dBpl
10GHz - 15GHz 15GHz - 20GHz
# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
s s
L o N A - i PR \
dBpY ot e dBpY
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)
Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda
20GHz - 25GHz
¥ Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Loy
16
dB/
ol
Zg.ﬁv " vt b A Hobeteris PIPRTS SRR Py
in
LaAv
51 82
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type i Ruie FAnplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

TX, 2422MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

#Res BH 108 kHz

#UBH 380 kHz

Sween 92.72 ms (1261 pts)

Mark

ar Traca

Typa W fixis

Anplituda

¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
711 711
dBpY nr dBpY - ”
Lafv W..‘ i ".‘me‘ i l\‘l",.' h‘r“ml‘ﬁ"' LWﬁM‘ '1” L..[.'r ’Jvn'lth o AR W'WW LaAv r i
5152 | 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
30MHz - 1GHz
# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
ol
11
dBpY
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone
Facsimile

: +81 463 50 6400
:+81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2422MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.422 GHz
Ref 107 dBpY #Atten 20 dB 91.18 dBpY Ref 107 dBpY #Atten 28 dB
#Peak #Peak
Log 5 Log
10 H 10
dB/ I dB/
Il
i
1] f ‘l 1]
711 f \ 711 . o
B ey — I — TGRS S
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
1 @ Freg 2.422 GHz 91.18 4Bl
10GHz - 15GHz 15GHz - 20GHz
# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
L1 1| %
; Al - " "
dew = S * = Bt
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)
Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda
20GHz - 25GHz
¥ Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Loy
16
dB/
1]
Zﬁé‘l\f n PSR TR T N oty bt et —
in
LaAv
51 82
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type i Ruie FAnplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2437MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

Markar  Traca Typa W fixis

Anplituda

¥ Agilent RL ¥ Agilent RL
Ref 87 dBpY #Atten 20 dB Ref 97 dBpY #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
5 i
W Pl Fh . -
Laft b VA 1o et Lo M b e ol s i ) n " Laf . vt i i
afv t A i L ,.ﬁ'ﬂv i T B afw
5152 | 51 s
Start 9.68 kHz “ Stop 150.008 kHz Start 150 kHz Stop 30.068 MHz
#Res BH 200 Hz #VBH 628 Hz Sweep 2.279 5 (1201 prs) #Res BH 108 kHz #UBH 30 kHz Sweep 285.3 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
30MHz - 1GHz
# Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Log
16
dB/
1]
747
dBpV - y
LaAv
$1 82
Start 38.8 MHz Stop 1.880 6 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 92.72 ms (1261 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
:+81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)
Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2437MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.437 GHz

Ref 107 dBpY #Atten 20 dB 94.77 dBpv Ref 107 dBpY #Atten 28 dB
#Peak A #Peak
Log & Log
10 10
dB/ dB/
1] J \ 1]
4.7 74.7
dBpY LA S B e e e b o
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)

Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude

1 @ Freg 2.437 GHz 94,77 dBpl
10GHz - 15GHz 15GHz - 20GHz

# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
"7 A | T

- ok J M I¥ - i YT [Ty "
dBpY et = foded dBw W
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)

Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda

20GHz - 25GHz

%% Agilent

RL

#Atten 20 dB

Ref 187 dBpY
#Peak

Loy
16

dB/

1]

4.7

dBpY
LaAv

5182

Start 20,800 GHz
#Res BH 180 kHz

Stop 25.000 GHz
#YBH 380 kHz Sweep 477.9 ms (1281 pts)

Marker Trace

Type i Ruis fnplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2452MHz (below 1GHz)

9kHz - 150kHz

150kHz - 30MHz

4 Agilent

Ref 87 dBpY #Atten 20 dB

RL

#Peak

Log

16

dB/

1]

7

Tl

dBpV
Lo &‘MW’*WWWWWWWWN e

- b
LA A U ik

st 82 \ | \ [

Start 9.00 kHz

#Res BH 200 Hz #VEH 620 Hz

© Stop 150.00 kHz
Sweep 2.279 5 (1201 prs)

# Agilent

Ref 97 dBpY

#Atten 20 dB

RL

#Peak

Log
19

dB/

1]

7.7

dBpY bt

Lafw

51 s

Start 150 kHz
#Res BH 10 kHz

#YEH 30 kHz

Stop 30.800 MHz
Sweep 285.3 ms (1201 pts)

Marker  Trace Type X fixis

Anplitude

Marker Trace

Type X fixis

Anplitude

30MHz - 1GHz

%% Agilent

Ref 107 dBpY #Atten 20 dB

RL

#Peak

Log
18

dB/

Ol

7y

dBwY 1 ; ry e ———

LaAv

S1 82

Start 38.0 MHz

#Res BH 108 kHz #UBH 380 kHz S

Stop 1.880 6 GHz
weepn 92.72 ms (1261 pts)

Markar  Traca Typa W fixis

Anplituda

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
:+81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)

Tx, 2452MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz
¥ Agilent RL £ Agilent RL
Mkrl 2.452 GHz
Ref 107 dBpY #Atten 20 dB 91.80 dBpY Ref 107 dBpY #Atten 28 dB
#Peak . #Peak
Log Log
10 i 10
dB/ dB/
1] i l 1]
7.7 7.7 N
dBpl VAV - ] dBpY e - e -
Lafy Lafv
51 82 51 sz
Start 1.868 GHz Stop 5800 GHz Start 5.068 GHz Stop 10.068 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
1 @ Freg 2.452 GHz 91,88 4B
10GHz - 15GHz 15GHz - 20GHz
# Agilent RL # Agilent RL
Ref 107 dBpY #Atten 20 dB Ref 107 dBpY #Atten 20 dB
#Peak #Peak
Log Log
16 16
dB/ 4B/
ik L7
By st : — = B e
LgRv LgRv
$1 82 $1 s2
Start 18.000 GHz Stop 15.880 GHz Start 15.000 GHz Stop 20800 GHz
#Res BH 100 kHz #UBH 360 kHz Sween 477.9 ms (1261 pts) #Res BH 180 kHz #BH 360 kHz Sweepn 477.9 ms (1201 pts)
Markar  Traca Typa W iz Anplituda Marker  Trace Typa W Axiz Auplituda
20GHz - 25GHz
¥ Agilent RL
Ref 107 dBpY #Atten 20 dB
#Peak
Loy
16
dB/
1]
717 N — L " U
dBpY
LaAv
51 82
Start 20,800 GHz Stop 25.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type i Ruie FAnplitude

UL Japan

, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile :

+81 463 50 6400
+81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

(Reference chart) Spurious emission (Conducted)

Band Edge compliance

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)

TX, 2422MHz TX, 2452MHz
3 Agilent RL # Agilent RL
Mkr3 2.390 69 GHz Mkr2 2.483 58 GHz
Ref 107 dBpY #Atten 20 dB 53.73 dBwY Ref 167 dBpY #Atten 20 dB 54.58 dBpY
#Peak #Peak
Log — Log 2
18 - 15 froswap B
&8/ i If &8/ [} o
/ \
yi \'\‘"'-w..- 5
2. o i T
dB‘p\f N Jeh dB‘p\f [ s ._
LgAv Lgfv
S1 82 S1 52
Start 2.330 60 GHz Stop 2.439 90 GHz Start 2.440 00 GHz Stop 2.540 99 GHz
#Res BH 100 kHz #UBH 360 kHz Sweep 9.6 ms (1201 pts) #Res BH 180 kHz #UBH 368 kHz Sweep 9.6 ms (1201 pts)
Markar  Traca Typa W fixis fnplituda Markar  Trace Typa W fixis fnplituda
1 3 Fraq 2.424 58 BHz 98.58 dBpll 1 €N Fraq 2.464 50 GHz 91.28 dBpll
2 @ Freq 2.488 B GHz 57.21 dBul 2 @ Freq 2,433 58 GHz 54.58 dBul
3 @ Freq 2.398 B8 GHz 53.73 dBull
Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)
TX, 2422MHz Tx, 2452MHz
Agilent RL ¥ Agilent RL
Mkr3 2.398 8@ GHz Mkr2 2.483 58 GHz
Ref 107 dBpY #Atten 20 dB 56.13 dBpV Ref 167 dBpY #Atten 20 dB 54.80 dBpV
#Peak B #Peak B
Log ] Log
10 " " 10 ettt AT P
B/ I[ ! B/ !
i \
- Moty
Dl M"M" o] Mg
718 72.3 N
Tl A D A L Bl it e
Lgfu Lgfu
51 52 51 52
Start 2.339 96 GHz Stop 2.430 89 GHz Start 2.448 96 GHz Stop 2.540 68 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 9.6 ms (1201 pts) #Res BH 100 kHz #UBH 309 kHz Sweep 9.6 ms (1201 pts)
Marker  Trace Type W Ris finplitude Marker  Trace Type W Rris fnplitude
1 @ Freg 2.425 88 GHz 91.87 dBpl 1 @ Fraq 2,455 88 BHz 92,39 dBpl
2 @ Freg 2.488 88 GHz 68.57 Byl 2 @ Freq 2.483 58 BHz 54,88 dBpl
3 @ Freg 2.398 88 GHz 56.13 Byl

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
:+81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Maximum Power Spectral Density

(Option 1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C , 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps
Ch. Freq. Freq. Reading [ Cable Atten. Result Limit Margin
Reading Loss
[MHZz] [MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
2412.0000 2412.55 -20.55 151 10.00 -9.04 8.00 17.04
2437.0000 2436.34 -19.50 1.50 10.00 -8.00 8.00 16.00
2462.0000 2461.34 -20.55 1.50 10.00 -9.05 8.00 17.05
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
Tx, 2412MHz Tx, 2437TMHz
H Agilent RL 3 Agilent RL
Mkrl 2.412 554 GHz Mkrl 2.436 335 GHz
Ref —18 dBm #Atten 16 dB —208.55 dBm Ref —16 dBm #Atten 18 dB -19.58 dBm
#Peak #Peak
Log Log
5 5
4B/ . 4B/ 3
A ) PRI e
W W ‘ \f \
Lafv | u[ \h W Lo .HN ‘,’J %
s 82 w 5182l
V3 FC *i 3 FC l” k\
A A
o |/ LA "\%
Swp "" 1 Swp
Center 2.412 0B GHz Span 19 MHz Center 2.437 006 GHz Span 19 MHz
*Res BH 3 kHz UBH 9.1 kHz Sweep 2816 s (1201 pts) *Res BH 3 kHz WBH 9.1 kHz Sweep 2016 5 (1201 prs)
TX, 2462MHz
F- Agilent RL
Hkrl 2.461 335 GHz
Ref 18 dBm #fitten 10 dB —20.55 dBm
#Peak
Log
5
dB/ .

M HMMWM‘H |

Lofty ‘ J ‘1

51 52 v }‘. "
W3 FC ' 1
AR
£(f):
FTun |
Swp r’l
Center 2.462 009 GHz Span 19 MHz
#Res BN 3 kHz #BH 9.1 kHz Sweep 2.016 s (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Maximum Power Spectral Density

(Option 1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C |, 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps
Ch. Freq. Freq. Reading | Cable Atten. Result Limit Margin
Reading Loss
[MHZz] [MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
2412.0000 2412.27 -20.61 151 10.00 -9.10 8.00 17.10
2437.0000 2431.96 -18.76 1.50 10.00 -7.26 8.00 15.26
2462.0000 2463.78 -21.64 1.50 10.00 -10.14 8.00 18.14
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
TX, 2412MHz TX, 2437TMHz
# Agilent RL 3 Agilent RL
Mkrl 2.412 263 GHz Mkrl 2.431 959 GHz
Ref -1 dBm #Atten 19 dB -20.61 dBm Ref -16 dBm #Atten 18 dB -18.76 dBm
#Pea #Peak
Log Log
5 5 N
dB/ dB/ ?
VWWMJ«VM 4 .Lv I ‘ ; .LW ) 'ﬂm WWW Pl WWW
L A ?“WW il T l
LgRw } i LgAw l \
5152 JJ \L S 82 f( u\
V3 FC i “\M W3 O ! IWM]
AA| AA
£0fx f £ A ! "%
FTun W FTun
Snp W‘ V Swp
Center 2.412 006 GHz Span 23 MHz Center 2,437 000 GHz Span 23 MHz

#Res BH 3 kHz #VBH 9.1 kHz

Sweep 2.44 5 (1201 prs)

#Res BH 3 kHz

#WBH 9.1 kHz

Sweep 2.44 5 (1201 prs)

TX, 2462MHz

#  Agilent

Rpef ~16 dBm #Atten 10 ¢B

RL
Mkrl 2.463 762 GHz
—21.64 dBm

#Peal
Lag

5
dB/

LgRw

MM NW"M‘ 1"u'vlvAv'ﬁ NV"‘"VAWWWM I

5182 h,

U3 FQ i

£
FTun

Smp

Center 2.462 09 GHz

#Res BH 3 kHz #VBH 9.1 kHz

Span 23 MHz
Sneep 2.44 5 (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Maximum Power Spectral Density

(Option 1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C |, 38%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
Ch. Freq. Freq. Reading | Cable Atten. Result Limit Margin
Reading Loss
[MHZz] [MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
2412.0000 2416.98 -21.81 151 10.00 -10.30 8.00 18.30
2437.0000 2435.74 -18.91 1.50 10.00 -7.41 8.00 15.41
2462.0000 2457.93 -20.94 1.50 10.00 -9.44 8.00 17.44
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
TX, 2412MHz TX, 2437TMHz
# Agilent RL 3 Agilent RL
Mkrl 2,416 953 GHz Mkrl 2,435 743 GHz
Ref 10 dBm #Atten 18 dB -21.81 dBm Ref 18 dBm sfitten 16 dB -18.91 dBm
#Peal #Pea
Lo Lo
5" 5" "
ey ) dB/ ° L
l\\'h Jﬁyl'l
T M ‘ |
LgRw { u \ LgAw J‘ \.
1 %2 LI s1%2 !
V3 FCi W3 FC
e | u! Enm e f
o ‘ S
h T
Center 2.412 006 GHz Span 26 MHz Center 2,437 000 GHz Span 26 MHz
#Res BH 3 kHz SUBH 9.1 kHz Sween 2.759 s (1201 pts)_ | #Res BH 3 khz SUBH 9.1 kHz Sweep 2.759 5 (1201 prs).
TX, 2462MHz
# Agilent RL
Mkrl 2.457 927 GHz
Ref 10 dBm #itten 18 dB ~20.94 dBm
#Pea
Lag
5
dB/
! it
LgAw }
5152 \H
13 FC %\4
AA|
303
FTun
Stip f
™ T
Center 2.462 608 GHz Span 26 MHz

#Res BH 3 kHz #VBH 9.1 kHz

Sweep 2.759 5 (1201 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Maximum Power Spectral Density

(Option 1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date Novemer 19, 2012
Temperature / Humidity 23deg.C |, 38%RH
Engineer Kenichi Adachi
Mode Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
Ch. Freq. Freq. Reading | Cable Atten. Result Limit Margin
Reading Loss
[MHZz] [MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
2422.0000 2429.79 -28.08 151 10.00 -16.57 8.00 2457
2437.0000 244479 -24.78 1.50 10.00 -13.28 8.00 21.28
2452.0000 244412 -27.05 1.50 10.00 -15.55 8.00 23.55
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
TX, 2422MHz TX, 2437TMHz
# Agilent RL 3 Agilent RL
Mkrl 2,429 79 GHz Mikrl 2.444 79 GHz
Ref 2@ dBm #Atten 19 dB -28.08 dBm Ref 26 dBm #Atten 18 dB -24.78 dBm
#Peal #Pea
; . | o '
T s |
jJ MM i \
Lofw MW MW‘MM Lofw
5152 S 82
V3 FCi W3 FC
AA| AA
£0fx £
FTun FTun
Stip Swp
Center 2.422 00 GHz Span 55 MHz Center 2,437 80 GHz Span 55 MHz
#Res BK 3 kHz #VBH 9.1 kHz Sweep 5.836 s (1201 pts)_ #Res BH 3 kHz #WBH 9.1 kHz Sweep 5.836 s (1201 pts)_
Tx, 2452MHz
# Agilent RL
Mkrl 2.444 12 GHz
Ref —26 dBm #Atten 19 dB —27.85 dBm
CPea ‘ 1
ag

18
dB/ V‘\W

\

Y,

i

LgRw
5182

V3 FC

£
FTun

Smp

Center 2.452 6@ GHz
#Res BH 3 kHz

#VBH 9.1 kHz

Span 55 MHz
Sweep 5.836 5 (1201 pts)

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Test place
Date
Temperature / Humidity

Maximum Power Spectral Density

(Option 1)

UL Japan, Inc. Shonan EMC Lab.

Novemer 19, 2012
23deg.C , 38%RH
Kenichi Adach

Engineer
Mode

Antenna Main

No.5 Shielded Room

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst data mode 8(MCS)

Ch. Freg. Freq. Reading [ Cable Atten. 10log Result Limit | Margin
Reading Loss (Nant)*

[MHZz] [MHz] [dBm] [dB] [dB] [dB] [dBm] [dBm] [dB]
2412.0000 2416.97 -23.97 1.51 10.00 3.01 -9.45 8.00 17.45
2437.0000 2436.66 -20.82 1.50 10.00 3.01 -6.31 8.00 14.31
2462.0000 2466.97 -21.97 1.50 10.00 3.01 -71.46 8.00 15.46

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + 10log(NANT
Antenna Aux
Ch. Freq. Freq. Reading [ Cable Atten. 10log Result Limit Margin
Reading Loss (Nant)*

[MHz] [MHz] [dBm] [dB] [dB] [dB] [dBm] | [dBm] [dB]
2412.0000 2408.27 -23.42 151 10.00 3.01 -8.90 8.00 16.90
2437.0000 2441.07 -21.36 1.50 10.00 3.01 -6.85 8.00 14.85
2462.0000 2457.93 -23.07 1.50 10.00 3.01 -8.56 8.00 16.56

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss + 10log(NANT

*) This test was measured based on Method In-Band Power Spectral Density (PSD) Measurements (2) of
"Emissions Testing of Transmitters with Multiple Outputs in the Same Band (KDB662911 D1)”

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Power Density

Antenna Main Antenna Aux
Tx, 2412MHz Tx, 2412MHz
2 Agilent RL H Agilent RL
Mkrl 2.416 972 5 GHz Mkrl 2.488 265 B GHz
Ref -28 dBm #Atten 18 dB -23.97 dBm Ref -26 dBm #Atten 18 dB -23.42 dBm
#Peak #Peak z
i%g AT ,A'W i vhvhrnllu*:y. MMMJMWWT &n@g ot W *‘v TL"; ”'v“'!‘hl,l\'ﬁ J‘,“f"’!]zwjd Eﬂw \!, e badn
y
e p WA \ B/ P VY T \
i mrh . N
@MMW i, e it
LgAv LgAv
3152 sl 52
V3 FC| ¥3 FC|
AR AR
£0f: £(F):
FTun FTun
Swp Swp
Center 2.412 909 @ GHz Snan 27 MHz Center 2.412 908 @ GHz Span 27 MHz
#Res BH 3 kHz #WBH 9.1 kHz Sweep 2.865 5 (1201 pts) #Res BH 3 kHz #WBH 9.1 kHz Sweep 2.865 5 (1201 pts)_
TX, 2437TMHz TX, 2437TMHz
¥ Agilent RL # Agilent RL
Mkrl 2.436 662 5 GHz Mkrl 2.441 872 5 GHz
Ref 28 dBm #Atten 10 dB -20.82 dBm Ref -26 dBm #Atten 16 dB -21.36 dBm
i T e
boa sadegada e UWAYTARINY, AT / Log Atk
10 ki) ¥ 19 il niatis
dB/ ( \ dB/ [
Il n [l |
A "y o ",
L Lyrelh I
e vl | [T '
LgAv LgRv
51 82 S1 82
Y3 FC| W3 FC|
AR AR
£(f) £(F):
FTun FTun
Sup Srip
Center 2,437 060 @ GHz Span 27 MHz Center 2,437 6008 @ GHz Span 27 MHz
#Res BH 3 kHz #¥BW 9.1 kHz Sween 2.869 s (1201 pts)_ #Res BH 3 kHz #¥BH 9.1 kHz Sween 2.869 s (1201 pts)_
TX, 2462MHz TX, 2462MHz
- Agilent RL Agilent RL
Mkrl 2.466 972 5 GHz Mkrl 2.457 927 5 GHz
Ref -28 dBm #Atten 18 dB -21.97 dBm Ref -28 dBm #Atten 18 dB -23.687 dBm
#Peak #Peak M[‘XMM
Log Vb oo A 4 Log I el NWWW
16 PRy LN T 16 TYPYVovRY T li '
4B/ / \ dB/ [ \
n
J b, A h
o)
LgAv LgAv
Sl 2] sL 52
V3 FC| ¥3 FC|
AR AR
£0fr £CF:
FTun FTun
Swp Swp
Center 2.462 000 @ GHz Span 27 MHz Center 2.462 608 @ GHz Span 27 MHz
4Res BH 3 kHz #WBW 4.1 kHz Sweep 2.865 s (1201 pts)_ #Res BH 3 kHz #WBH 9.1 kHz Sweep 2.865 s (1201 pts)_

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

Test place
Date

Temperature / Humidity

Engineer
Mode

Antenna Main

Maximum Power Spectral Density

(Option 1)

UL Japan, Inc. Shonan EMC Lab.

Novemer 19, 2012
23deg.C , 38%RH
Kenichi Adach

No.5 Shielded Room

Tx, 11n (HT40, Wide, Mix, Long), PN9, worst data mode 8(MCS)

Ch. Freg. Freq. Reading [ Cable Atten. 10log Result Limit | Margin
Reading Loss (Nant)*

[MHZz] [MHz] [dBm] [dB] [dB] [dB] [dBm] [dBm] [dB]
2422.0000 2419.85 -30.20 1.51 10.00 3.01 -15.68 8.00 23.68
2437.0000 242481 -24.99 1.50 10.00 3.01 -10.47 8.00 18.47
2452.0000 2449.20 -28.66 1.50 10.00 3.01 -14.15 8.00 22.15

Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss + 10log(NANT
Antenna Aux
Ch. Freq. Freq. Reading [ Cable Atten. 10log Result Limit Margin
Reading Loss (Nant)*

[MHz] [MHz] [dBm] [dB] [dB] [dB] [dBm] | [dBm] [dB]
2422.0000 243474 -28.32 151 10.00 3.01 -13.80 8.00 21.80
2437.0000 2429.76 -24.08 1.50 10.00 3.01 -9.57 8.00 17.57
2452.0000 2454.75 -28.39 1.50 10.00 3.01 -13.87 8.00 21.87

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss + 10log(NANT

*) This test was measured based on Method In-Band Power Spectral Density (PSD) Measurements (2) of
"Emissions Testing of Transmitters with Multiple Outputs in the Same Band (KDB662911 D1)”

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

Power Density

Antenna Main Antenna Aux
TX, 2422MHz Tx, 2422MHz
2 Agilent RL H Agilent RL
Mkrl 2.419 85 GHz Mkrl 2.434 74 GHz
Ref -28 dBm #Atten 18 dB -30.20 dBm Ref -26 dBm #Atten 18 dB -28.32 dBm
#Peak #Peak .
Ly el ] p | |
19 10
| ] il | | L
)
/ h J \
l " i "l
LoRy IW_W’M LgAu
3152 sl 52
V3 FC| ¥3 FC|
AR AR
£0f: £(F):
FTun FTun
Swp Swp
Center 2.422 89 GHz Snan 95 MHz Center 2.422 99 GHz Span 95 MHz
#Res BH 3 kHz #WBH 9.1 kHz Sweep 5.836 5 (1201 pts) #Res BH 3 kHz #WBH 9.1 kHz Sweep 5.836 5 (1201 pts)_
TX, 2437TMHz TX, 2437TMHz
¥ Agilent RL # Agilent RL
Mkrl 2.424 81 GHz Mkrl 2.428 76 GHz
Ref 28 dBm #Atten 10 dB -24.99 dBm Ref -26 dBm #Atten 16 dB -24.68 dBm
#Peal #Peak
Log Log
18 19
dB/ dB/
/ | \ / \
LgAv LgRv
51 82 S1 82
Y3 FC| W3 FC|
AR AR
£(f) £(F):
FTun FTun
Sup Srip
Center 2,437 06 GHz Span 55 MHz Center 2,437 60 GHz Span 55 MHz
#Res BH 3 kHz #¥BW 9.1 kHz Sween 5.836 s (1201 pts)_ #Res BH 3 kHz #¥BH 9.1 kHz Sween 5.836 s (1201 pts)_
TX, 2452MHz TX, 2452MHz
- Agilent RL Agilent RL
Mkrl 2.449 20 GHz Mkrl 2.454 75 GHz
Ref -28 dBm #Atten 18 dB —28.66 dBm Ref -28 dBm #Atten 18 dB -28.39 dBm
#Peak #Peak R
Log | 5 ‘ ‘ ‘ Log |
18 16
dB/ WNWWWWM dB/
] v u ﬂ |
1
/ \ J \
LgAv LgAv
Sl 2] sL 52
V3 FC| ¥3 FC|
AR AR
£0fr £CF:
FTun FTun
Swp Swp
Center 2.452 98 GHz Span 55 MHz Center 2.452 60 GHz Span 55 MHz
4Res BH 3 kHz #WBW 4.1 kHz Sweep 5.836 s (1201 pts) #Res BH 3 kHz #WBH 9.1 kHz Sweep 5.836 s (1201 pts)_

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

99% Occupied Bandwidth

Tx, IEEE802.11b, PN9, worst antenna port Aux, worst data mode 1Mbps

TX, 2412MHz TX, 2437TMHz
#- Agilent RL 4 Agilent RL
Ref 117 dBpV #Atten 20 dB Ref 117 dBpV #Atten 26 dB
#5amp #Samp
Log Log
I I e
4B/ /?” ‘Q’\ 4B/ /f” .
Wad P, [T
i e
Lafy Lafv
ML $2] M1 $2]
Center 2,412 86 GHz Span 50 MHz Center 2,437 60 GHz Span 50 MHz
#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN 7% Pur  99.00 7 Occupied Bandvidth Occ BN 7% Pur  99.00 %
14.8546 MHz x dB - -6.00 df 149952 MHz *x dB - -6.00 45
Transmit Freq Error  31.373 kHz Transmit Freq Error  29.338 kHz
% dB Bandwidth 12.738 MHz* % dB Banduidth 12.721 MHz¥
TX, 2462MHz
3 Agilent RL
Ref 117 dBuV #Atten 20 4B
#5amp
Loy AR fpencansy
18 > rs
dB/ /ﬁ “‘i\
A
LgAv
ML $2]
Center 2,462 B8 GHz Span 50 MHz
#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN % Pur 9900 %
15.0173 MHz ¥ dB - -6.00 dE
Transmit Freq Error  52.685 kHz
% dB Banduidth 12.743 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

99% Occupied Bandwidth

Tx, IEEE802.11g, PN9, worst antenna port Aux, worst data mode 6Mbps
TX, 2412MHz TX, 2437TMHz
#- Agilent RL 4 Agilent RL
Ref 117 dBpV #Atten 20 dB Ref 117 dBpV #Atten 26 dB
#5amp #Samp
Log Log
16 [ A RN e YOS 1 S <
4B/ F 4B/ L
At Thrctiph, ot Sy
™ P,
A |
Lafy Lafv
ML $2] M1 $2]
Center 2,412 86 GHz Span 50 MHz Center 2,437 60 GHz Span 50 MHz
#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH % Pur  93.00 7 Occupied Bandvidth Occ BH X Pur  93.00 7
17.1061 MHz x dB - -6.00 df 19.4467 MHz *x dB - -6.00 45
Transmit Freq Error  -70.180 kHz Transmit Freq Error  -298.296 kHz
% dB Bandwidth 16.124 MHz* % dB Banduidth 16.155 MHz*
TX, 2462MHz
4 Agilent RL
Ref 117 dBuV #Atten 20 4B
#5amp
Log P—
18 >, [t
o/ s A
ot M,
&
LgAv
ML $2]
Center 2,462 B8 GHz Span 50 MHz
#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH % Pur  93.00 7
17.0702 MHz ¥ dB - -6.00 dE
Transmit Freq Error  -69.438 kHz
% dB Banduidth 16.654 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

99% Occupied Bandwidth

Tx, IEEE802.11n (HT20, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
TX, 2412MHz TX, 2437TMHz
#- Agilent RL 4 Agilent RL
Ref 117 dBpV #Atten 20 dB Ref 117 dBpV #Atten 26 dB
#5amp #Samp
Log Log e
18 3 e o 18 3 [acsenen, &
a8/ 7 ht d&/ o -
prl . T P,
| " e iy
b
Lafy Lafv
ML $2] M1 $2]
Center 2,412 86 GHz Span 50 MHz Center 2,437 60 GHz Span 50 MHz
#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN 7% Pur  99.00 7 Occupied Bandvidth Occ BN 7% Pur  99.00 %
18.2094 MHz x dB - -6.00 df 20.5113 MHz *x dB - -6.00 45
Transmit Freq Error  -4.837 kHz Transmit Freq Error  -321.465 kHz
% dB Bandwidth 17.639 MHz* B % dB Banduidth 17.660 MHz* B
TX, 2462MHz
4 Agilent RL
Ref 117 dBuV #Atten 20 4B
#5amp
Log
19 e el il L
o/ Id At
cnneit] Moty
P o
e
LgAv
ML $2]
Center 2,462 B8 GHz Span 50 MHz
#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN % Pur 9900 %
18.2814 MHz ¥ dB - -6.00 dE
Transmit Freq Error  -27.833 kHz
% dB Banduidth 17.661 MHz* B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 33CE0267-SH-02-A

99% Occupied Bandw

idth

Tx, 11n (HT40, Wide, Mix, Long), PN9, worst antenna port Aux, worst data mode 0(MCS)
TX, 2422MHz TX, 2437TMHz
¥ Agilent RL i Agilent RL
Rgf 167 dBpY #Atten 18 dB Rgf 107 dBpY #Atten 18 dB
#5amp #oamp
Log 7 Log B il ertty L
18 67 ‘i r 16 \
dB/ dB/ " it g
e, e S
P Ll ™ . ” il
‘WM”"'J
Lafy Lafv
ML $2] M1 $2]
Center 2,422 BB GHz Span 160 MHz Center 2,437 60 GHz Span 180 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1281 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN 7% Pur  99.00 7 Occupied Bandvidth Occ BN 7% Pur  99.00 %
36.3182 MHz x dB - -6.00 df 36.7127 MHz *x dB - -6.00 45
Transmit Freq Error  -50.796 kHz Transmit Freq Error  -123.516 kHz
% dB Bandwidth 36.348 MHzx B % dB Banduidth 36.361 MHz¥ B
TX, 2452MHz
4 Agilent RL
Ref 107 dBpV #Aitten 10 4B
#5amp
Log & e
18 / \\
dB/
P
W,
i
LgAv
ML $2]
Center 2,452 B8 GHz Span 180 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH % Pur  93.00 7
36.417@ MHz ¥ dB - -6.00 dE
Transmit Freq Error  -43.004 kHz
% dB Banduidth 36.444 MHz* B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

99% Occupied Bandwidth

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)
TX, 2412MHz TX, 2437TMHz
#- Agilent RL 4 Agilent RL
Rgf 167 dBpY #Atten 18 dB Rgf 107 dBpY #Atten 18 dB
#5amp #oamp GRS e
Log ™ . Log 3 g Torsirn, &
18 ] Y\ 16 Jj \
48/ B/ et I,
gl N [ =N
‘e
Lafy Lafv
ML $2] M1 $2]
Center 2,412 86 GHz Span 50 MHz Center 2,437 60 GHz Span 50 MHz
#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH % Pur  93.00 7 Occupied Bandvidth Occ BH X Pur  93.00 7
17.9921 MHz x dB - -6.00 df 18.8481 MHz *x dB - -6.00 45

Transmit Freq Error  23.829 kHz Transmit Freq Error  3.217 kHz

% dB Bandwidth 17.589 MHz* B % dB Banduidth 17.666 MHz* B

TX, 2462MHz

4 Agilent RL

Ref 107 dBpV #Aitten 10 4B

s g e

18 J’

dB/ A .

T Ty
T

LgAv

ML $2]

Center 2,462 B8 GHz Span 50 MHz

#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)

Occupied Bandwidth Occ BN % Pur 9900 %

18.01@8 MHz ¥ dB - -6.00 dE
Transmit Freq Error  11.984 kHz
% dB Banduidth 17.587 MHz* B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 33CE0267-SH-02-A

99% Occupied Bandwidth

Tx, IEEE802.11n (HT20, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)
TX, 2412MHz TX, 2437TMHz

#- Agilent RL 4 Agilent RL
Rgf 167 dBpY #Atten 18 dB Rgf 107 dBpY #Atten 18 dB
#5amp #5amp P L o]
Log A moitn oo, Log 3 gremd] [Hhumryy &
18 7 ‘{ 16 / \
4B/ , dB/ WL P,

T S RPEa. [,y
i Ty ™
Lafy Lafv
ML $2] M1 $2]
Center 2,412 86 GHz Span 50 MHz Center 2,437 60 GHz Span 50 MHz
#Res BH 518 kHz #UBH 3 MHz Sweep 1.84 ms (1281 pts) #Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN 7% Pur  99.00 7 Occupied Bandvidth Occ BN 7% Pur  99.00 %
18.0199 MHz x dB - -6.00 df 18.0847 MHz *x dB - -6.00 45

Transmit Freq Error  -1.761 kHz Transmit Freq Error  -28.555 kHz

% dB Bandwidth 17.781 MHz* B % dB Banduidth 17.794 MHzx B

TX, 2462MHz

4 Agilent RL

Ref 107 dBpV #Aitten 10 4B

:g;mn ] RSSO - T

18 JJ \

dB/ 2

AR .
W

LgAv

ML $2]

Center 2,462 B8 GHz Span 50 MHz

#Res BH 518 kHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts)

Occupied Bandwidth Occ BH % Pur  93.00 7

18.0500 MHz ¥ dB - -6.00 dE
Transmit Freq Error  -14.613 kHz
% dB Banduidth 17.739 MHz* B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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99% Occupied Bandwidth

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Main, worst data mode 8(MCS)
TX, 2422MHz TX, 2437TMHz
¥ Agilent RL i Agilent RL
Rgf 167 dBpY #Atten 18 dB Rgf 107 dBpY #Atten 18 dB
#5amp #oamp A i by
Log erw ww{ = Log 4,, \
18 16
B/ ) B/ poot]
PR “ ""
e ™! T Y
W W
Lafy Lafv
ML $2] M1 $2]
Center 2,422 BB GHz Span 160 MHz Center 2,437 60 GHz Span 180 MHz
#Res BH 1 MHz #VBH 1.5 MHz Sweep 1.84 ms (1281 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BH % Pur  93.00 7 Occupied Bandvidth Occ BH X Pur  93.00 7
36.4581 MHz x dB - -6.00 df 36.6188 MHz *x dB - -6.00 45
Transmit Freq Error  -13.865 kHz Transmit Freq Error  -33.173 kHz
% dB Bandwidth 36.440 MHz* B % dB Banduidth 36.529 MHz¥ B
TX, 2452MHz
4 Agilent RL
Ref 107 dBpV #Aitten 10 4B
#5amp - e
Loy freltoess ¢
18 37 ‘(
o/ y
ot N, -
lesd Tty -
LgAv
ML $2]
Center 2,452 B8 GHz Span 180 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN % Pur 9900 %
36.4672 MHz ¥ dB - -6.00 dE
Transmit Freq Error  -4@.565 kHz
% dB Banduidth 36.333 MHz* B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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99% Occupied Bandwidth

Tx, 11n (HT40, Wide, Mix, Long), PN9, antenna port Aux, worst data mode 8(MCS)
TX, 2422MHz TX, 2437TMHz
#- Agilent RL 4 Agilent RL
Rgf 167 dBpY #Atten 18 dB Rgf 107 dBpY #Atten 18 dB
#5amp #Samp T N p—T
Log > 4y st syt o | Log ] gt w T
18 /T K 16 lf \
4B/ dB/ PO P h,
| | . "
Ty ot i
ey
Lafy Lafv
ML $2] M1 $2]
Center 2,422 BB GHz Span 160 MHz Center 2,437 60 GHz Span 180 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1281 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN 7% Pur  99.00 7 Occupied Bandvidth Occ BN 7% Pur  99.00 %
36.5204 MHz x dB - -6.00 df 36.6685 MHz *x dB - -6.00 45
Transmit Freq Error  -17.650 kHz Transmit Freq Error  -63.533 kHz
% dB Bandwidth 36.274 MHzx B % dB Banduidth 36.306 MHz* B
TX, 2452MHz
4 Agilent RL
Ref 107 dBpV #Aitten 10 4B
#5amp
Loy ﬂm.w-"“‘-% Pt s e TP
18 I ‘E
dB/
) ) Ty
i)
LgAv
ML $2]
Center 2,452 B8 GHz Span 180 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1281 pts)
Occupied Bandwidth Occ BN % Pur 9900 %
36.5511 MHz ¥ dB - -6.00 dE
Transmit Freq Error  -29.517 kHz
% dB Banduidth 36.443 MHz* B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No

:33CE0267-SH-02-A
- _______________________________________|

APPENDIX
Test Instruments

EMI test equipment

RFI,MF)

Control No. Instrument Manufacturer Model No Serial No Test Item |Calibration Date *
Interval(month)
SPM-06 Power Meter Anritsu ML2495A 0850009 AT 2012/04/19 * 12
SPSS-03 Power sensor Anritsu MA2411B 0917063 AT 2012/04/19 * 12
SSA-03 Spectrum Analyzer Agilent E4448A MY48250152 AT 2011/12/05 * 12
SAT10-11 Attenuator Weinschel Corp. 54A-10 37588 AT 2012/04/06 * 12
SCC-G28 Coaxial Cable Junkosha MWX241-01000KM [ SEP-20-12-00 |AT 2012/09/26 * 12
SKMS 2
SCC-H2 Microwave cable Hirose Electric U.F(L—ZI)_P—066J1— - AT Pre Check
A-(200
S0S-09 Humidity Indicator A&D AD-5681 4061484 AT 2012/03/26 * 12
SAEC-03(NSA) [Semi—Anechoic TDK SAEC-03(NSA) 3 RE 2012/09/21 * 12
Chamber
SAF-06 Pre Amplifier TOYO Corporation TPAO118-36 1440491 RE 2012/07/18 * 12
SAT10-06 Attenuator Agilent 8493C-010 74865 RE 2011/12/27 * 12
SFL-02 Highpass Filter MICRO-TRONICS HPM50111 051 RE 2011/12/27 * 12
SCC-GO03 Coaxial Cable Suhner SUCOFLEX 104A [46499/4A RE 2012/04/10 * 12
SCC-G23 Coaxial Cable Suhner SUCOFLEX 104 297342/4 RE 2012/05/22 * 12
SHA-03 Horn Antenna Schwarzbeck BBHA9120D 9120D-739 RE 2012/08/17 * 12
S0S-05 Humidity Indicator A&D AD-5681 4062518 RE 2012/02/06 * 12
SSA-02 Spectrum Analyzer Agilent E4448A MY48250106 RE 2012/03/16 * 12
SJIM-11 Measure PROMART SEN1935 - RE -
COTS-SEMI-1 |EMI Software TSJ TEPTO-DV(RE,CE, |- RE -

The expiration date of the calibration is the end of the expired month
, those test equipment have been

As for some calibrations performed after the tested dates
controlled by means of an unbroken chains of calibrations

All equipment is calibrated with valid calibrations
national or international standards

Test Item :

RE: Radiated emission ,
AT: Antenna terminal conducted tests

UL Japan, Inc.

. Each measurement data is traceable to the
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Test Report No

APPEND
Test Ins

EMI test equipmel

:33CE0267-SH-02-A
L

IX 2
truments

nt

Control No. Instrument Manufacturer Model No Serial No Test Item |Calibration Date *
Interval(month)

SAF-01 Pre Amplifier SONOMA 310N 290211 RE 2012/02/10 * 12
SAT6-05 Attenuator JFW 50HF-006N - RE 2012/02/10 * 12
SAT3-04 Attenuator JFW 50HF-003N - RE 2012/02/10 * 12
SBA-01 Biconical Antenna Schwarzbeck BBA9106 91032664 RE 2012/10/08 * 12

SCC-A1/A3/A |Coaxial Cable&RF Fujikura/Fujikura/Suhne [8D2W/12DSFA/14 [-/0901-269( |RE 2012/04/10 * 12
5/A7/A8/A13/ |Selector r/Suhner/Suhner/Suhn |1PE/141PE/141PE RF Selector)
SRSE-01 er/TOYO /141PE/NS4906
SCC-A2/A4/A |Coaxial Cable&RF Fujikura/Fujikura/Suhne [8D2W/12DSFA/14 [-/0901-269( |RE 2012/04/10 * 12
6/A7/A8/A13/ |Selector r/Suhner/Suhner/Suhn |1PE/141PE/141PE RF Selector)
SRSE-01 er/TOYO /141PE/NS4906
SLA-01 Logperiodic Antenna Schwarzbeck UHALP9108A UHALP RE 2011/11/23 % 12
9108-A 0888

SOS-01 Humidity Indicator A&D AD-5681 4062555 RE 2012/02/06 * 12
STR-01 Test Receiver Rohde & Schwarz ESU40 100093 RE, CE 2012/10/04 * 12
SJM-08 Measure PROMART SEN1935 - RE, CE -

SAEC-01(NSA) [Semi—Anechoic TDK SAEC-01(NSA) 1 RE 2012/09/11 * 12
Chamber
COTS-SEMI-1 |EMI Software TSJ TEPTO)—DV(RE,CE, - RE -
,MF’

SAF-04 Pre Amplifier TOYO Corporation TPA0118-36 1440489 RE 2012/03/12 * 12
SCC-GOo1 Coaxial Cable Suhner SUCOFLEX 104A |46497/4A RE 2012/04/10 * 12
SCC-G21 Coaxial Cable Suhner SUCOFLEX 104 296169/4 RE 2012/05/22 * 12
SHA-04 Horn Antenna ETS LINDGREN 3160-09 LM3640 RE 2012/03/30 * 12

SAF-08 Pre Amplifier TOYO Corporation HAP18-26W 00000019 RE 2012/03/12 * 12
SHA-01 Horn Antenna Schwarzbeck BBHA9120D 9120D-725 |(RE 2012/08/20 * 12

SCC-A12/A13/ |Coaxial Cable&RF Suhner/Suhner/TOYO |RG223U/141PE/N |-/0901-269( |CE 2012/04/10 * 12

SRSE-01 Selector S4906

RF Selector)

SLS-01 LISN Rohde & Schwarz ENV216 100511 CE 2012/02/20 * 12
SAT3-03 Attenuator JFW 50HF-003N - CE 2012/02/17 * 12
S0S-02 Humidity Indicator A&D AD-5681 4063343 CE 2012/03/26 * 12

The expiration date of the calibration is the end of the expired month
As for some calibrations performed after the tested dates
controlled by means of an unbroken chains of calibrations

All equipment is calibrated with valid calibrations
national or international standards

Test Item :

CE: Conducted emission ,
RE: Radiated emission

UL Japan, Inc.

, those test equipment have been

. Each measurement data is traceable to the
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